(HjHusqgvarna

SPARE PARTS LIST

FLOOR SAWS
FS4800, 2008-01



AIR FILTER FS4800, 2008-01

K Air Filter Assy >k

See Diag D

12.04.06

*Compl Air Filter 542 20 51-66

542 20 51-64 *642 20 51-65

542 16 68-80

54219 99-33—

\—*542 16 64-53

L— 542 16 64-54




AIR FILTER

539 30 00-73 CLAMP HOSE #32 1 9/16-2 1/2M32
5412006-16 HUB CAP

54120 06-42 CLAMP. HOSE. #44 2 5/16-3 1/4
5412009-89 GAUGE

542 16 64-53 AIR ELEMENT/

542 16 64-54 AIR ELEMENT/

542 16 68-80 ADAPTOR, RESTRICTION/INDICATOR
542 19 99-33 HOSE

542 2051-64 RAIN CAP.2.5"ID

54220 51-65 AIR CLEANER

542 2051-66 AIR CLEANER

FS4800, 2008-01

—_ s a4 g A A



BLADE ARM FS4800, 2008-01

TDP

T Blade Shaft *

542 20 65-34 - Compl

12.05.06

5421919-63———=8

54219 12-84
732 25 18-01 (x4) ——

542 20 64-84

&— 740 38 08-01 (x2)
725 23 66-71 (x2)

—— 542 19 14-29 (x2)

) 541 20 80-22 (x2)

» — 542 16 42-43 (x2)
542 19 90-44 (x4)

1-Speed Blade Shaft Assemblies - Complete with: 12.06.06
Pulleys, Flanges & Mounting Fasteners o
Complete  Blade Dia Blade Shaft Pulley Dia Inner Flange Outer Flange Flange Dia
Assy No Inch [mm]  Pulley (x2)  Inch [mm] (w/ Pin) Inch [mm]
542 20 63-38 14" [350] 54219 88-66 4.12"[105] 542 2062-02 54216 31-72 4.5"[114]
" 18" [450]
542 20 63-39 26" [650] 54219 88-58 4.75"[121] 541 20 68-88 542 1663-07 5.0"[127]
" 30" [750]
542 20 63-40 36" [900] 54219 88-65 5.60"[142] 542 1988-64 54216 32-72 6.0"[152]

3-Speed Blade Shaft Assemblies - Complete with: 12.05.06
Pulleys, Flanges, Proximity Switch, 3-Speed Decals & Mounting Fasteners .
Complete Blade Dia Blade Shaft  Pulley Dia  Inner Flange Outer Flange Flange Dia
Assy No Inch [mm]  Pulley (x2 Inch [mm w/ Pin Inch [mm
542 20 63-82 14" [350] 542 19 88-66 4.12"[105] 542 2062-02 54216 31-72 4.5"[114]
» 20" [500]
" 26" [650]
542 20 63-79 18" [450] 54120 71-36 4.50"[114] 541 2068-88 542 16 63-07 5.0"[127]
" 26" [650]
. 30" [750]
542 20 63-80 20" [500] 54120 71-34 5.20"[132] 542 1988-64 54216 32-72 6.0"[152]
" 30" [750]
36" [900]




BLADE ARM FS4800, 2008-01

54120 68-88 FLANGE

54120 68-88 FLANGE

54120 71-34 PULLEY.BLD SHAFT. 5.2" TPR 6GR
5412071-36 PULLEY.BLD SHAFT. 4.5" TPR 6GR
54120 80-06 LAGERABDIECHTUNG

54120 80-22 O-RING

54216 31-72 COLLAR

542 16 32-72 OUTER COLLAR W/DOWEL/PIN 6" Q
54216 32-72 OUTER COLLAR W/DOWEL/PIN 6" Q

542 16 42-43 GREASE

542 16 63-07 OUTER FLANGE - MOD 14/26/& 18/

542 16 63-07 OUTER FLANGE - MOD 14/26/& 18/
54219 12-84 FITTING

542 19 14-29 BEARING

54219 19-63 ENTLUEFTERSTUTZEN 1/8 NPT

542 19 88-58 PULLEY

542 19 88-64 FLANGE

542 19 88-64 FLANGE

542 19 88-65 PULLEY

542 19 88-66 RIEMENSCHEIBE 4,12" 18"

542 19 88-66 RIEMENSCHEIBE 4,12" 18"

542 19 90-44 BOLT

542 20 62-02 FLANGE INNER 4.5" B/O FS 4800D

542 20 63-38 BLADESHAFT ASSY. 1-SPD- COMPL 4.5"
54220 63-39 BLADESHAFT ASSY. 1-SPD - COMPL 5.0"
54220 63-40 BLADESHAFT ASSY. 1-SPD - COMPL 6.0"
542 20 63-79 BLADESHAFT ASSY. 3-SPD - COMPL 5.0"
54220 63-80 BLADESHAFT ASSY. 6"FLG.3-SPD
54220 63-82 BLADESHAFT ASSY. 3-SPD - COMPL 4.5"
542 2063-93 SPROCKET 30 TOOTH. BLADESHAFT
542 20 64-83 BLADE SHAFT

542 20 64-84 BLADE SHAFT

542 20 65-34 ASSY. BLADESHAFT FS48. L/PL FL

725 23 66-71 SCREW EHHM

73225 18-01 HEXAGON LOCKING NUT

740 38 08-01 SEALING WASHER

R GG S GG G T GGG T GGG G G U G TG G T O G T AT G G T U G T QT G 'Y



Blade Guard - Slip-On FS4800, 2008-01

To,
| H

X1 Blade Guard, Husqvarna Gray - Slip-On
Compl. 14" - 541 20 83-66

08.25.08

ﬁ —— 72523 78-71 (x4)
(See Diag P1) -W2 -

\A ®
54120 82-96 —— @\

—— 735 11 53-01 {x4)

541 20 83-50

<B— 725 23 68-71 (x2)
& 735 11 53-01 (x2)

<3—725 23 72-71 (x2)
T 734 11 54-41 (x2)
& 542 0461-01 (x4)

—541 20 83-57 {x2)

B 541 20 83-45 (x2)

/\@—725 5366-01 (x2)
& 7322516:01 (x2)
\

725 23 70-71 (x2)— &
73411 52-01 (x2) ——4

—— 54216 72-98
54216 32-75——

732 25 16-01 (x2) 542 04 61-28

—— 541 20 83-63 (x2)
— 732 25 16-01 (x2)

725 23 68-71 (x2)

——5421672-98 542 Ot} 61-28 542 16 72-89

A WARNING A

00 NOT CHANGE TO A

m:-s “-u-
{ LARGER AL ADE GUARD 8176
pe et WiTIGUT CHANGING TO
e PROFER BELT DRIVE, ENGINE
[P ——— SPEED AND BLADE FLAKGES
rwvesion pKi pound vormm vabty FAILURE 101 LOMPLY COULD
anaka e inewiaaioes a cheos el RESULT IN DEATH OR
0t caricario  paatns veTioms SEROIUS BODILY [KIURY
Infrinio » mard SEE OPERATOR'S MANUAL FOR
Vadors § Marwels duve. IHSTRUCTIONS IF YOU DO NODT
m&-aw—m‘n HAVE AN QPERATUR'S MAN AL,
ot ek e e CALL TOLL FREE 1-400-2hb-Gac




Blade Guard - Slip-On FS4800, 2008-01

54120 82-96 HYD FIT.. 4024-12-6
54120 83-45 SPRING

54120 83-49 WLDMT.14" BLADE GRD. H-GRY
54120 83-50 HANDLE

54120 83-57 LATCH

5412083-63 PIPE. 14" BG

54120 83-66 BLADE GUARD

542 04 61-01 WASHER

542 04 61-28 AUFKLEBER

542 04 61-28 AUFKLEBER

54213 90-45 AXE

542 1390-51 JOINT

542 16 32-75 SPLASH GUARD

542 16 72-89 DECAL

542 16 72-89 DECAL

542 16 72-98 AUFKLEBER

542 16 72-98 AUFKLEBER

72523 68-71 SCREW EHHM

72523 68-71 SCREW EHHM

72523 70-71 SCREW EHHM

72523 72-71 SCREW EHHM
7252378-71 SCREW EHHM

72553 66-01 SCREW IHSCM

73225 16-01 HEXAGON LOCKING NUT
7322516-01 HEXAGON LOCKING NUT
73225 16-01 HEXAGON LOCKING NUT
73225 16-01 HEXAGON LOCKING NUT
734 1152-01 WASHER

734 11 54-41 WASHER

7351153-01 WASHER

7351153-01 WASHER

GG GG G G T GG G G U G TG G T T QU O G G T G O T G G Y



Blade Guard Assy - Slip-On FS4800, 2008-01

TDD

X3 Blade Guard Assy - Slip-On *

Compl. 20” (500mm) - 504 85 77-01

08.22.08

(See Diag P1) w2 —— 72523 79-51 (x2)

54204 02-75— — 50104 73-01

&

54216 91-57 (x2)

——504 85 81-01 (x2)
542 16 39-86 732 25 16-01 (x4)
731 23 16-01 (x4)

—725 23 70-71 (x4)

e ﬁqu 19 91-28 (x2)

54219 71-70

504 87 17-01 20"
734 11 54-41 (x2)

542 20 32-98
734 11 54-41 (x2)
725 23 68-71 {x2) —

~

&

P—725 24 53-76 (x6)
— 73411 63-01 (x9)

»

732 25 18-01 (x6)

542 16 72-98
542 04 61-28

731 23 16-01 (x4)

541 20 83-57 (x2)

542 04 61-01 (x2)—|

542 16 75-03 {x2)— |
+°

725 53 66-01 (x2)
541 20 83-45 (x2)

¢

7

725 23 68-71 (x2)
732 25 16-01 (x2)

504 87 16-01 20”J

i ——5421672-98 54204 61-28 54216 39-86
ey e ‘

A WARNING A

00 NOT CHANGE TO A

LARGER AL ADE GUARD SI76
WITIGUT CHANGING TO
PROPER BELT DRIVE, ENGINE
SFEED AND BLADE FLAKGES
FAILURE 10 L CMPLY COULD
RESLLT IN DFATH OR
SEROILS BODILY [KIUAY

SEE OPERATOR'S MANUAL FOR
IMSTRUCTIONS IF YOU DO NOT
HAVE AN DHERATUR'S MANUAL,
CALL TOLL FREE 1-840-266-504c

MWOM moars L ripars i #inco o
rwseniord pki gl verem vabbusy
‘aache i Irnamiasioes da chace el




Blade Guard Assy - Slip-On FS4800, 2008-01

50104 73-01  MANIFOLD

504 8577-01 BLADE GUARD

504 8581-01 TUBE

504 87 16-01 BLADE GUARD

504 87 17-01 BLADE GUARD

54120 83-45 SPRING

54120 83-57 LATCH

542 04 02-75 FS900T REDUCTION/HOSE H:ITTIN
542 04 61-01 WASHER

542 04 61-28 AUFKLEBER

542 04 61-28 AUFKLEBER

542 16 39-86 AUFKLEBER LINKS

542 16 39-86 AUFKLEBER LINKS

542 16 72-98 AUFKLEBER

542 16 72-98 AUFKLEBER

542 16 75-03 BOLT

542 16 91-57 O-RING

542 1951-27 HINGE

542 1971-70 WING BOLT

54219 91-28 SPRING BLADE GUARD/FS 6600D
542 20 32-98 GUARD

72523 68-71 SCREW EHHM

72523 68-71 SCREW EHHM

72523 70-71 SCREW EHHM

72523 79-51 SCREW EHHM

72524 53-76 SCREW EHHM

72553 66-01 SCREW IHSCM

73123 16-01 HEXAGON NUT

73123 16-01 HEXAGON NUT

73225 16-01 HEXAGON LOCKING NUT
7322516-01 HEXAGON LOCKING NUT
73225 18-01 HEXAGON LOCKING NUT
734 11 54-41  WASHER

734 11 54-41 WASHER

73411 63-01 WASHER

GGGl G TG G G TG G GG U G TG AT G TG T G O G AT QO T G G T G O T U G Y



Blade Guard Assy - Slip-On

FS4800, 2008-01

54216 32-75

542 13 97-61 (x2)—

(CE Req'd)

542 02 07-67
54216 74-48

MWOM moars L ripars i #inco o
rwseniord pki gl verem vabbusy
‘aache i Irnamiasioes da chace el

73411 52-01 (x2) ——
542 13 97-45 (x2) ——

542 1669-57%
542 19 19-(52J

541 20 84-47

4

¥

e

542 16 68-16 (x2)———

="

542 04 61-01 (x2)
542 16 75-03 (x2) :

——542 16 72-98

X2 Blade Guard Assy - Slip-On
Compl. 18” (450mm) - 542 19 87-78

(See Diag P1) -W2-
‘

542 16 39-86
(CE Req’d)
542 19 60-29—
54219 71-70

542 16 31-88 (x2)

& 542 17 20-11 (x4)
542 16 77-61 (x2)

542 Ot} 61-28

A WARNING A
DO NQT CHANGE TO A
LARGER ALADE GUARD SIZE
WITIGUT CHANGING TO
PROFER BELT DRIVE, ENGINE
SPEEDAMND BLADE FLAKGEYS
FAILURE 30 L0MPLY COULD
RESLLY INDFATH OR
SEROILS BODILY | KIURY
SEE OPERATOR'S MANUAL FOR
HETRECTIONS IF YOU DO NOT
HAVE AN QHERATUR'S AN AL,
CALL TQL. FREE 1-840-kb-50ad

542 16 69-86 (x2) —— @

%

(CE Req’d)
541 20 84-40
542 13 97-42 (x2 j
54213

——542 13 97-59 (x2)

735 11 53-01 (x2)
8542 02 08-64 (x2)
542 16 67-50

——542 16 78-18 (x4)
542 16 33-95 (x2)
542 1397-45 (xd)

e

TDD

| H

08.22.08

®
3

&
\
&
L&y

97-51 2x2 =

542 16 39-86

—D

542 13 97-45 (x4)
542 13 97-61 (x4)
542 17 20-17 (x4)
542 19 91-28 (x2)

p—542 19 72-27 (x6)
%—542 17 30-19 (x6)
542 17 30-59 (x6)
—542 19 51-27

54216 72-98
542 04 61-28

542 19 87-80

542 19 60-29
(CE Req'd)




Blade Guard Assy - Slip-On FS4800, 2008-01

54120 84-40 PLATE

54120 84-47 REAR BLD GRD WLDT-18" PC H-GRY
542 02 07-67 SCHEIBE FLAT 5/8 SAE

542 02 08-64 FS900T SCREW TAP/

542 04 02-75 FS900T REDUCTION/HOSE H:ITTIN
542 04 61-01 WASHER

542 04 61-28 AUFKLEBER

542 04 61-28 AUFKLEBER

54213 97-42 NUT

542 13 97-45 LOCKNUT

542 13 97-45 LOCKNUT

542 13 97-45 LOCKNUT

542 13 97-51 HUTSCHRAUBE HX HD.M12-1,75X25
542 13 97-59 SCREW

542 13 97-61 M6 X 20MM SET SCREW/

542 13 97-61 M6 X 20MM SET SCREW/

542 16 31-88 SPRING

542 16 32-75 SPLASH GUARD

542 16 33-95 FS900T 1/2 COLLIER/

542 16 39-86 AUFKLEBER LINKS

542 16 39-86 AUFKLEBER LINKS

542 16 67-50 MANNIFOLD ASSY FOR/FS902T
542 16 68-16 LATCH

542 16 69-57 HHCS M16 X 2.0 X 110 /DIN931 Z
542 16 69-86 WATER TUBE 18" GUARD/"
54216 72-98 AUFKLEBER

542 16 72-98 AUFKLEBER

542 16 74-48 FS900T NUT/

54216 75-03 BOLT

54216 77-61 SCREW

542 16 78-18 SCREW

54217 20-11 NUT

54217 20-17 NUT

542 17 30-19 STAR WASHER, EXTERNAL M8/
54217 30-59 WASHER

542 19 19-62 SCHEIBE M16 DIN127

542 1951-27 HINGE

542 19 60-29 DECAL

54219 60-29 DECAL

5421971-70 WING BOLT

54219 72-27 SCREW

54219 87-78 LAIKKASUOJA /FS3100

54219 87-80 BLATTSCHUTZ VORNE 18" GRAU
542 1991-28 SPRING BLADE GUARD/FS 6600D
734 1152-01 WASHER

7351153-01 WASHER

G G GGG G GG T GG G AT QG G T GG T GG G G TG G TG G T T G O GG T G O T G G Y



Blade Guard Assy - Slip-On FS4800, 2008-01

TDD

X4 Blade Guard Assy - Slip-On *

Compl. 26” (600mm) - 542 20 32-66

Compl. 30” (800mm) - 542 20 33-05

Compl. 36” (900mm) - 542 20 33-18 082208

(See Diag P1) -W2-‘ ——725 23 79-51 {x2)
542 04 02-75— —501 04 73-01
L ——1542 16 91-57 (x2)
542 16 39-86 ”
g 501 04 68-02 26”(x2)
_(CE Req'd) %501 04 70-02 30”(x2)
542 20 32 58 26| 072196029 501 04 71-02 36”(x2)

542 20 32-97 30”
542 20 33-10 36”
On 36” Only

54219 71-70

542 16 74-48 (CE Req’d)———

734 11 54-41 (x2)

542 20 32-98
73411 54-41 (x2)

726 23 70-71 (x2)—a |

732 25 16-01 (x4)

731 23 16-01 (x4)
—725 23 70-71 (xd)
[ 5421991-28 (x2)

&  §—7252453-76 (x6)
LD $— 73411 63-01 (x9)
—542 1951-27

‘ 732 25 18-01 (x6)

(CE Req'd)
T e49 18 20.03 732 25 16-01 {x2)
542 18 39-23
54219 19-62—— 542 16 72-98
542 16 69-57 ] Y J/ 5420461-28

e

725236871 (x2) —— &

542 04 61-01 (x2)
542 16 75-03 (x2) —
542 16 68-16 (x2)
541 20 83-45 (x2)

&

725 23 68-71 (x2)—
732 25 16-01 {x2)

*542 18 39-98 — 0 :
&
*542 18 39-99

*Latch Kit - 542 19 11-42 (x2) _®
. " " o S
(Standard on: 26", 30" & 36") (CE Req’d)
542 20 33-35

732 25 20-01 (x2)
734 11 54-41 (x2)

725 24 93-71 (x2) 542 20 32 64 26"
542 20 33-03 30"
f‘ﬁ] 542 20 33-16 36"
T T
':’.‘:;’:-‘;’:
|Dh-ﬁi::~l.‘lm
e e
RS R I8 e Srentzainament |
B
ki ——5421672-98 542 04 61-28 542 16 39-86 542 19 60-29
e
e i S vt ‘ (CE R‘eq’d)

A WARNING A

00 NOT CHANGE TO A

LARGER AL ADE GUARD SI76
WITIGUT CHANGING TO
PROPER BELT DRIVE, ENGINE
SFEED AND BLADE FLAKGES
FAILURE 10 L CMPLY COULD
RESLLT IN DFATH OR
SEROILS BODILY [KIUAY

SEE OPERATOR'S MANUAL FOR
IMSTRUCTIONS IF YOU DO NOT
HAVE AN DHERATUR'S MANUAL,
CALL TOLL FREE 1-840-266-504c

MWOM moars L ripars i #inco o
rwseniord pki gl verem vabbusy
‘aache i Irnamiasioes da chace el




Blade Guard Assy - Slip-On FS4800, 2008-01

50104 68-02 TUBE

50104 70-02 TUBE

50104 71-02 TUBE

50104 73-01 MANIFOLD

54120 83-45 SPRING

542 04 02-75 FS900T REDUCTION/HOSE H:ITTIN
542 04 61-01  WASHER

542 04 61-28 AUFKLEBER

542 04 61-28 AUFKLEBER

542 16 39-86 AUFKLEBER LINKS

542 16 39-86 AUFKLEBER LINKS

542 16 68-16 LATCH

542 16 69-57 HHCS M16 X 2.0 X 110 /DIN931 Z
542 16 72-98 AUFKLEBER

542 16 72-98 AUFKLEBER

542 16 74-48 FS900T NUT/

54216 75-03 BOLT

54216 91-57 O-RING

542 18 39-23 WASHER

542 18 39-98 SCHLEIFE

542 18 39-99 SCREW

54219 11-42 BLATTSCHUTZ

542 1919-62 SCHEIBE M16 DIN127
542 19 51-27 HINGE

54219 60-29 DECAL

542 1960-29 DECAL

542 1971-70 WING BOLT

542 1991-28 SPRING BLADE GUARD/FS 6600D
542 20 32-58 BLADE GUARD

542 20 32-64 BLADE GUARD

542 20 32-66 BLADE GUARD

54220 32-97 BLADE GUARD

542 20 32-98 GUARD

542 20 33-03 BLADE GUARD

542 20 33-05 BLADE GUARD

542 20 33-10 BLADE GUARD

542 20 33-16 BLADE GUARD

542 20 33-18 BLADE GUARD

542 20 33-35 COVER

72523 68-71 SCREW EHHM

72523 68-71 SCREW EHHM

72523 70-71 SCREW EHHM

72523 70-71 SCREW EHHM

72523 79-51 SCREW EHHM

72524 53-76  SCREW EHHM

72524 93-71 SCREW EHHM

73123 16-01 HEXAGON NUT

73225 16-01 HEXAGON LOCKING NUT
73225 16-01  HEXAGON LOCKING NUT
73225 16-01 HEXAGON LOCKING NUT
732 2518-01 HEXAGON LOCKING NUT
732 25 20-01 HEXAGON LOCKING NUT
734 11 54-41  WASHER

734 11 54-41  WASHER

734 11 54-41 WASHER

734 1163-01 WASHER

GG GGG AT G G PTG G G TG G TG T G T GG T GGG QTG G T G G U G G T G G T AT GG T AT QA O T U T G U G G Y



Bypass / C’-Balance Valve FS4800, 2008-01

V1 Bypass / C’-Balance Valve .
** Front Pivot ** o

(See Diag B2) 541 20 47-68 (x2) — 12.05.06
*542 19 89-15 Valve - Compl P1 p <

«+— "54219 89-17

) 54120 39-66 (x2)

----------- S
| i LEFT
P2l o i w2 Mz
T A B
i \\ L?EI_ 2 !
To Pump Outlets A4 4| Nve | (See Diag N1
(See DiagU2) | e ¢ g N)
| A | RIGHT
= '
P1] coy —L—%‘ [ M1 A B
i |
HYDRAULIC SCHEMATIC

{See Operators Manual)




Bypass / C’-Balance Valve FS4800, 2008-01

54120 39-66 HYD.FIT.. 2406-6-4
5412047-68 HYDRAULIK ANPASSUNG
542 19 89-15 AUSGLEICHSVENTIL

542 19 89-17 KEGELVENTIL

54219 94-14 CARTRIDGE

- a4 g



Cowling FS4800, 2008-01

‘VOD

D Cowling gk

542 19 90-53 (xd)— . 12.18.06
e, \

See Diag K— See Diag E
—— 725 24 49-71 (X2) I 542 19 90-53 (X5)
542 16 01-72 <k, 1= 73511 64-01 (x2) —— 541 20 84-93

— 734116301 (x2) ]

541 20 84-62 o .
542 19 90-53 (x2 72523 70-71 (x2)

) _Ls\E2 . :
542 19 90-53 LG 73511 53-01 {x2) 2 — 542 20 60-33
542 2062-71 (x2) ——— 542 18 37-69J 542 19 90-53 (x5) 4
See Diag J h See Diag A
) A

S

See Diag G
—542 19 90-53 (x2)

See Diag L

t542 19 90-53 (x3)

< (732251801 542 19 90-53 (x3)
54219 99-02 )® +-542 16 75-55 (x3)

725 24 67-51 _
4 See Diag R ~
735 11 64-01 (x2) — Y&, 542 20 64-38 ~732 25 16-01 (x2)
725 24 49-71 (x2) _ J /—542 19 99-65
542205118 3 N—542 18 13-61
See DiagR o 1542 16 32-45 (x2)
54220 64-34— 5422064-35 L 54216 36-72
) ‘/ﬂy—542 2051-34 4 542 2051-17
See Diag Q2 -0 F1
, ! — 542 20 64-37
o See Diag R
<~ L (D ee Diag F2 - See Diag Q2 & R
542 20 51-36 73411 52-01 (x2)
542 19 99-63 725 23 68-71 (x2)
—542 16 75-55 (x5)
542 19 99-61

See Diag F — A

T 5421990-53 542 20 64-31
542 16 32-45 (x3)
—— 541 20 82-81 (x2)
S 541 20 84-82

542 17 72-45 (x4)

54219 90-53 (xd)— |_7

4541 20 84-81
v —542 19 90-53 (x6)

542 19 94-35 Jee [

Manual Tracking
ONLY 5421906-16— L@
le

U,




Cowling FS4800, 2008-01

54120 82-81 LATCH

54120 84-62 BRKT. THROTTLE CABLE. PC H-GRY
54120 84-80 FAN GUARD. LH. PC H-ORG

54120 84-81 COWL. REAR PANEL. PC H-GRY
54120 84-82 REAR. REMOVABLE PNL. PC H-GRY
54120 84-87 BRKT.AIR CLNR CRADLE.PC H-GRY
54120 84-93 SHIELD. ALT BELT. PC H-ORG
54216 01-72 WIRE ACELERATOR MOTOR FS/

542 16 32-45 TUELLE 5/8"

542 16 32-45 TUELLE 5/8"

542 16 36-72 DISTANZRING

542 16 75-55 NUT

54216 75-55 NUT

542 16 75-55 NUT

54216 75-55 NUT

542 17 72-45 RIVET. POP 1/8" DIA X .06-.13

542 18 13-61  GROMMET

542 18 37-69 AUFKLEBER

542 18 37-69 AUFKLEBER

54219 06-16 DECAL

542 19 90-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 19 90-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 19 90-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
54219 90-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
54219 94-35 DECAL

54219 99-02 BRACKET

54219 99-61 AIR DAM. LH. BLACK

542 19 99-63 AIR DAM. LH TOP. BLACK

542 19 99-65 AIR DAM. RH TOP. BLACK

542 2051-17 FUEL PUMP

542 20 51-18 FUEL SEPARATOR FS4800D
5422051-34 SUB-TANK ASSY

542 2051-36 BRACKET. SUB-TANK

542 20 60-33 BRACKET. SIDE SHIELD MNT.BLACK
54220 62-71 TAB. FAN GUARD MOUNT. BLACK
542 20 64-31 REAR. REMOVABLE PANEL - COMPL
542 20 64-34 HOSE

54220 64-35 HOSE ASSY

542 20 64-37 HOSE

542 20 64-38 HOSE

72523 68-71 SCREW EHHM

72523 70-71 SCREW EHHM

725 24 49-71 SCREW EHHM

725 24 49-71  SCREW EHHM

72524 67-51 SCREW EHHM

73225 16-01 HEXAGON LOCKING NUT

73225 18-01 HEXAGON LOCKING NUT

734 1152-01 WASHER

73411 63-01 WASHER

7351153-01 WASHER

7351164-01 SPRING WASHER

7351164-01 SPRING WASHER

R GGl U G O PG G GGG G TG AT G GG T G GG T QGG U GG G T G G U GG U G G T G TG G T G G T UG AT G G T U G R G G Y



Cowling Side, L.H FS4800, 2008-01

To,,

F cowling Side, LH *

See Diag D

542 19 07-03 ’7542 199018
542 16 7555 (x12)—— s 504 86 17-01

(See Diag G,H) 242 0206-14—— ’»539 30 03-40

542 06 04-65—— B pi
542 02 07-45———
542 17 46-79 ﬁ%ﬁ/‘%/\ 542 13 95-68
“\j%

54218 10-59——

08.26.08

‘—542 16 64-91
542 20 64-98

539 10 13-31 —o/a/ .

73411 78-01
q

542 19 05-94
(Rear Pivot Only)

54219 05-94 542 18 10-59 542 19 07-03
|

| |
CHusqvama

F§$4800D




Cowling Side, L.H FS4800, 2008-01
PatNo Deseripton  Remak  QIYKT

504 86 17-01 LEVER

53910 13-31 NUT

539 30 03-40 HANDLE BAR

542 02 06-14 FS200T GOUPILLE/

542 02 07-45 HS350T RINGS/

542 06 04-65 GOUJON/

542 13 95-68 FS902T GRIP/

542 16 64-91 MANSCHETTE

54216 75-55 NUT

542 17 46-79 ADJUSTABLE LEVER/FS 6600D
542 18 10-59 DECAL

542 18 10-59 DECAL

542 19 05-94 DECAL

542 19 05-94 DECAL

542 19 07-03 DECAL

542 19 07-03 DECAL

54219 90-18 LENGSTANGENFASSUNG LINKS
54220 64-98 COWL WLDMT LH HUSQVARNA ORANGE
734 1178-01 WASHER

RGO UG G TG G G PRI G QU O UG G T G (T O G Y



Cowling Side, R.H.

FS4800, 2008-01

(S5 cowiling Side, RH.
See Diag D

—542 20 61-95
(Standard)

r542 19 06-18
(CE Only)

See Diag F

[

4—See Diag |

542 19 90-53 (x2) —g

542 20 61-95 '
542 19 06-18 (CE)
Serial No Plate

54219 07-03

Husqvarma
FS4800D

725 23 68-71 (x2)
735 11 53-01 (x2)
542 20 64-08 (CE Only)

o — 54217 46-79
542 02 07-45

08.26.08

® — 539 1013-31
734 11 78-01

%542 19 07-03
g

542 20 64-97

#— 542 16 75-55 (x14)

’—542 19 05-94
{Rear Pivot Only)

542 19 90-17
504 86 17-01

542 16 64-91
539 30 03-40




Cowling Side, R.H. FS4800, 2008-01

504 86 17-01 LEVER

53910 13-31 NUT

539 30 03-40 HANDLE BAR

542 02 07-45 HS350T RINGS/

542 13 95-68 FS902T GRIP/

542 16 64-91 MANSCHETTE

54216 75-55 NUT

542 17 46-79 ADJUSTABLE LEVER/FS 6600D
54219 05-94 DECAL

542 19 05-94 DECAL

54219 06-18 DECAL

542 19 06-18 DECAL

54219 07-03 DECAL

542 19 07-03 DECAL

54219 90-17 LANGSTANGENFASSUNG RECHTS
542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 2061-95 DECAL

5422061-95 DECAL

542 20 64-08 LIMITER PLATE. SPEED CONTROL
54220 64-97 COWL WLDMT RH HUSQVARNA ORANGE
72523 68-71 SCREW EHHM

734 1178-01 WASHER

7351153-01 WASHER

UG GG GGG U GG G T G O G G QU AT G G T U T G Y



Depth Indicator

FS4800, 2008-01

H Depth Indicator
See Diag G

542 20 60-44
539 30 11-53
542 20 62-10 (x2)—

54218 22-286 ———

Connects into
Cowling Harmess

7252370-1 J

54219 93-08
{See Diag B1)

542 03 23-66 —&-
542 03 08-22

See Diags
01&03

—539 99 06-37 08.14.08

= — 504 57 16-01
&——541 20 05-33
539 99 01-22

—— 54219 99-42
——539 30 13-66 (x2)

|\732 25 16-01 —542 20 62-51

541 20 05-32
—542 20 62-06 j——542 02 06-14
o— 542 06 04-65
See Diag F,.G




Depth Indicator FS4800, 2008-01

504 57 16-01 POINTER

53930 11-53 SCHALTER TIEFENEINSTELLUNG
53930 13-66 NUT

53997 69-79 NUT

53999 01-22 WASHER

539 99 06-37 SCREW

5412005-32 PULLEY.CABLE DEPTH INDIC FS480
54120 05-33 BEARING

5412020-61 PULLEY

542 02 06-14 FS200T GOUPILLE/

542 03 08-22 FS700/2/900/2 WHEEL SUR/BEARIN
542 03 23-66 FS900T SCREW NUT/

542 06 04-65 GOUJON/

542 18 22-28 KABELBAUM

542 1993-08 RADHALTER

542 1999-42 DEPTH INDICATOR BRKT WLD.BLACK
542 20 60-44 SPACER

54220 62-06 CABLE

542 20 62-10 RHMS. #6-32 X 1.50. Z/P

542 20 62-51 SPRING

72523 70-71 SCREW EHHM

73225 16-01 HEXAGON LOCKING NUT

G GGG G TG T G G T GG T G O T U G G Y



Differential Lock Valve, Rear Pivot FS4800, 2008-01

P
V2 Differential Lock Valve =
** Rear Pivot ** o
{See Diag B2 & N3)
12.05.06

*542 20 60-20 Valve - Compl

To Pump Outlets
{See Diag U2)

B-8V3 A-8V4
Outside Coil Inside Cail

=i

mal hi’a’"""ﬁfz’;&* """ Tmzs
{See Diag N3)

€3l

LEFT RIGHT

HYDRAULIC SCHEMATIC
{See Operators Manual)




Differential Lock Valve, Rear Pivot

541 20 47-56
542 20 60-20
542 20 63-03
542 20 63-04

HYDRAULIK ANPASSUNG
VALVE. DIFFERENTIAL LOCK
CARTRIDGE

COIL

FS4800, 2008-01

—_ a4



Dual Work Light Kit FS4800, 2008-01

Z Dual Work Light Kit

Compl Kit - 54218 11 -17 08.26.08

See

Main Wiring Diagram
54216 68-55 —® in Operator’s Manual

504 85 56-01 (x2) — 542 02 01-97 (x2)

54217 70-56

\@ . 54209 05-52
’7 54218 11-27
DN,

542 18 11-24
542 18 11-26
54218 11-20 —MMmm™
54218 11-18 —m
542 0A 77-17
542 16 60-38 ————

725 25 34-71 (x2) ——
542 13 97-42 (x2)




Dual Work Light Kit FS4800, 2008-01

504 85 56-01 LAMP

542 02 01-97 FS900T SCREW NUT/

542 02 03-13 FS900T SCREW/

542 0521-20 SWITCH FOR LIGHT ASSY./FS902T
542 09 05-52 PLATE

542 13 97-42 NUT

542 16 60-38 KNOB

542 16 68-55 FUSE

54217 70-56 REIHENKLEMME 1/4"

542 18 11-17 SPOTLIGHT KIT (2 LENSES)/FS904
54218 11-18 ROHRHALTER

542 18 11-20 BOGENSCHIENE

54218 11-24 GUMMIBOLZEN 3/16"

54218 11-26 CABLE

54218 11-27 CABLE

542 1971-01 CABLE

725 25 34-71  SCREW EHHM

G U G T G G T GG T G O T U G T Gl G 'Y



Engine - Gearbox Standard, 1 & 3-Speed FS4800, 2008-01

P

P1 Engine - Gearbox Standard %

**1 & 3-Speed **

Engine Service Parts

08.19.08

-*(See in Diag P1) 725 23 70-71 (x2 *725 23 70-71 (x4
- 542 20 63-60 Filter, Fuel 735 11 53-01 (x(2))
- 542 20 63-61 Belt, Alternator (A-36) 734 11 52-01 (x2) 734 11 52-01 (x4)
- 542 20 63-62 Thermstat 542 20 51-20 *542 20 62-47 ] po
- 547 20 63-63 Gasket, Thermostat | 2
- 542 20 63-64 Starter Motor A 2388 ] 1()((;‘)2) A)
- 542 20 63-65 Alternator 547 20 51.43 Ty SN »,‘\
- 542 20 63-66 Pressure Switch, Oll Serial No (Engine) fa“
- 542 20 63-69 Filter, Ol 505 44 41-01 ‘”F\ > /{6‘:,"'}
- 542 20 63-71 Heater, Air Intake > =Z::./\'ﬁ
- 542 20 51-17 Pump, Fuel 731 23 18-01 (x4)— / R
' 735 11 64-01 {x4)— < L.
- 542 20 51-18 Separator, Fuel/Water D 542 20 62-48

542 20 51-52—8 :
542 20 61-90
53999 00-71 (x2)—,

539 99 00-52 (x2)—}}|

735 11 64-01 (x2) — _H
72524 51-71 (x2)—v

542 16 64-48— &9

542 16 64-49— (&)

(See Diag U1)

B) »— 542 17 30-05 (x3
R L
B
. 542 17 30-06 (x3)
L 542 19 99-58
542 20 61-27
542 20 62-49
**542 02 05-87 (x4)
725 24 47-71 (x2)
735 11 64-01 (x2)

=3

oo SR e **504 87 55-01
See Diag: = & 7N LT =505 41 18-01 (x2
P3** 1.Speed ™ o o 54220 61-88 % \ 505 41 15.01 b2
P4 3-Speed ** i o 54219 98-40 QEN\ N\
-, 73511 64-01 (x8) S O 504 83 66-01
- 542 19 19-96 (x8) **504 87 55-03

% —542 18 35-30
g **504 61 10-02 - Compl

SNEZ

P 542 20 64-32
L 54216 69-07




Engine - Gearbox Standard, 1 & 3-Speed

542166449
542199840
542206188
542206190
725245171
735116401
539990052
539990071
504875503
505411801
504875501
542166448
542206127
542206249
542199958
542173006
542173005
542206248
542206247
734115201
725237071
542205152
735116401
731231801
542205143
735115301
542205120
734115201
725237071
725236871
542183530
542191316
542166907
542206432
735115301
735116401
542191996
505444101
542206360
542206361
542206362
542206363
542206365
542206366
542206364
542206369
542206371
542205117
542205118
735116401
725244771
504411501
542020587
504836601
504611002

542 16 64-49
542 19 98-40
542 20 61-88
542 20 61-90
725 24 51-71
735 11 64-01
539 99 00-52
539 99 00-71
504 87 55-03
505 41 18-01
504 87 55-01
542 16 64-48
542 20 61-27
542 20 62-49
542 19 99-58
542 17 30-06
542 17 30-05
542 20 62-48
542 20 62-47
734 11 52-01
725 23 70-71
542 20 51-52
735 11 64-01
73123 18-01
54220 51-43
735 11 53-01
542 20 51-20
734 11 52-01
72523 70-71
725 23 68-71
542 18 35-30
542 19 13-16
542 16 69-07
542 20 64-32
735 11 53-01
735 11 64-01
542 19 19-96
505 44 41-01
542 20 63-60
542 20 63-61
542 20 63-62
542 20 63-63
542 20 63-65
542 20 63-66
542 20 63-64
542 20 63-69
542 20 63-71
542 20 51-17
54220 51-18
735 11 64-01
725 24 47-71
505 41 15-01
542 02 05-87
504 83 66-01
504 61 10-02

FS1200T FILTER HYDRAULL./
COUPLING

BEARING

BRACKET

SCREW EHHM

SPRING WASHER

WASHER

HCS %-20 X %2 GR 5 ZD
BRACKET

RELAY

BRACKET

FILTER

SENDER. WATER TEMP FS4800D
SEAL RING. BRASS M16
SPROCKET. 30 TOOTH. BLACK
STAR WASHER EXTERNAL M10
HHCS. M10-1.5 X 16 DIN933
SPACER

FAN 410MM

WASHER

SCREW EHHM

EXHAUST CONNECTION. BLACK
SPRING WASHER
HEXAGON NUT

BRACKET

WASHER

SPEED SENSOR FS4800D
WASHER

SCREW EHHM

SCREW EHHM
WINKELSTUECK

HOSE

VALVE

OIL DRAIN - COMPL
WASHER

SPRING WASHER

HHCS. M8-1.25 X 20. 10.9
ENGINE

FUEL FILTER

BELT

THERMOSTAT

THERM GASKET
ALTERNATOR

OIL PRESS SWITCH
STARTER

OIL FILTER

HEATER. AIR INTAKE

FUEL PUMP

FUEL SEPARATOR FS4800D
SPRING WASHER

SCREW EHHM

PRINTED CIRCUIT BOARD
HWHSTS, #10-24 X 3/8/TYPE F SL
WIRE

INSTRUCTION

FS4800, 2008-01

R G G (GG QTG T G GG G GG T G GG U G G G T GG G T GG T UG G T GG G T G G G U G O T U G UG G 'Y



Engine - Gearbox with Clutch, 1-Speed FS4800, 2008-01

P2 Engine - Gearbox with Clutch - B
" 1-Speed ™ 734116301 (x4) -

~
73511 64-01 (x4) W » 12.01.06
542 19 19-96 (x4) _‘ A -

Torque: 28 ft-Ibs ,' :

\

54219 93-87~| )
725 54 55-55 (x2)

Apply Loctite 246
Torque: 35 ft-lbs

542 20 61-88
72524 57-76 (x4)—‘ 542 19 90-53 (x8)
735 11 64-01 (x4) -
] o ) X L 54216 66-85
22 542198953 (x2)
i )l — 54219 93-96
See Diag P3

** 1 Speed **

|*542 19 94-80

L 542 18 22-33
542 16 66-74




Engine - Gearbox with Clutch, 1-Speed

542 16 66-74
542 16 66-85
542 18 22-33
542 19 19-96
54219 89-53
542 19 90-53
54219 93-87
542 19 93-96
542 19 94-80
542 19 98-34
542 20 61-88
725 24 57-76
725 54 55-55
734 11 63-01
735 11 64-01
735 11 64-01

CLAMP, VINYL COATED/3/8 X 3/8
ROTOR

DIODE ASSY, CLUTCH/FS 6600D -
HHCS. M8-1.25 X 20. 10.9

RING

HWH BODY BOLT W/DOG/PT M8-1.25
KUPPLUNGSNABENANTRIEB

FIELD COIL ASSY WARNER/FS 6600
BUCHSE 1/2"ID X3/4"OD X3/4"
ARMATURE

BEARING

SCREW EHHM

SCREW IHSCM

WASHER

SPRING WASHER

SPRING WASHER

FS4800, 2008-01

G S GG G G O GG T G U T G G Y



Engine Hose & Pump FS4800, 2008-01

of
Q2 Engine Hose & Pump 2
RU (See Diag L) o
il ]
542 16 63-93-G &7 g2 206193 (x2) 120408
542 19 99-29— TS 542 02 00-49

See Diag B2 — 542 20 64-34

542 19 99-31

See Diag U1,U2 , M 542 20 61-93 (x2)

542 19 98-80
RL (See Diag L)

——539 30 03-06 (x2)
539990555

539 99 00-55 (x2)
F2 539 30 03-04

F3 M542 16 01-72
See Diag R {See Diag D)
(SeeDiagR) 542 16 74-77

542 20 64
245 50 a3 732 25 14-01 (x2)




Engine Hose & Pump

539 30 03-04
539 30 03-06
539 99 00-55
539 99 05-55
542 02 00-49
542 16 01-72
542 16 63-93
542 16 74-77
542 19 98-80
542 19 99-29
542 19 99-31
542 20 61-93
54220 61-93
542 20 61-93
542 20 62-29
542 20 64-34
542 20 64-36
542 20 64-37
732 25 14-01

PIVOT,PIN#161-091-000 VLD SWIV
NLA SCR SCKT HD ST10F X1/4 RPS
WASHER 1/4 SAE

COTTER PIN 3/32 X 1/2

HOSE CLAMP

WIRE ACELERATOR MOTOR FS/
CAP

CLAMP. CABLE

RADIATOR HOSE. SUCTION SIDE
RADIATOR FILL TUBE. BLACK
RADIATOR HOSE. ENGINE OUTLET
HOSE CLAMP

HOSE CLAMP

HOSE CLAMP

HOSE

HOSE

HOSE ASSY

HOSE

HEXAGON LOCKING NUT

FS4800, 2008-01

RGO UG G TG G G PRI G QU O UG G T G (T O G Y



Engine- Gearbox Mounting & Muffler, 1 & 3-Speed

FS4800, 2008-01

Q1 Engine-Gearbox Mounting & Muffler =

**1 & 3-Speed **

725 24 55-71 (x2)—q.,
734 11 65-41 (x2) — 9|

542 19 90-53 (x2)—g

54219 97-89
(See Diag U2)

735 11 64-01 (x2) —|
731 23 18-01 (x2)—|

(See Diag S1)—
- -
(See Diag S2)— -

|

542 16 63-68 (x2) —
539 99 03-33 (x2) A
542 16 74-47 (x2)—ay, |

542 16 03-93 (x2)

542 20 61-05 (x2) — <
(See Diag B1)
54219 98-44

539 30 04-40 (x2) ———— @

©— 542 20 63-56 (x2)
®— 539 99 03-33 (x2)
|—— 54216 63-56 (x2)

of

ot

—504 62 10-01 08.19.08

—— See Diag P1

542 16 74-48 (x2)
542 20 63-56 (x2)
542 16 63-52 (x2)

735 11 73-01 (x8)
725 24 93-71 (x8)

_ Np-542 16 63-56 (x2)

’ 542 19 98-71 (x2)
542 2051-62

(See Diag B1)




Engine- Gearbox Mounting & Muffler, 1 & 3-Speed FS4800, 2008-01

504 62 10-01 MUFFLER

53930 04-40 NLA CAP,BOLT5/8UHMW NATURAL
53999 03-33 WASHER

53999 03-33 WASHER

54120 04-83 KLAMMER

542 16 03-93 FS900T RING/

542 16 63-52 SILENBLOC E/FS1200T PO

542 16 63-52 SILENBLOC E/FS1200T PO

542 16 63-56 SCREW

542 16 63-56 SCREW

542 16 63-68 SCREW

542 16 74-47 SCREW

542 16 74-48 FS900T NUT/

542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 1997-89 BRACKET

542 19 98-44 GEARBOX ISOLATOR BRACKET.BLACK
54219 98-71 ENGINE MOUNT. FRONT ARM. BLACK
5422051-62 ENGINE FRONT PIVOT. BLACK

542 2061-05 PAN

542 20 63-56 WASHER

542 20 63-56 WASHER

72524 55-71 SCREW EHHM

72524 93-71 SCREW EHHM

73123 18-01 HEXAGON NUT

734 11 65-41 WASHER

7351164-01 SPRING WASHER

7351173-01 SPRING WASHER

GG G T UG G U UG G G G G TG AT G O T U U G O TG G Y



Frame, Nose & Side Panels

FS4800, 2008-01

A Frame, Nose & Side Panels
*542 20 66-77 compl

54219 07-35—

542 20 21-84 (x4)
*- 542 20 63-24 (x4)

542 20 66-62

542 20 51-80

542 20 66-80 (x2) J
542 20 63-24 (x4)
542 20 66-43 LH

734 11 65-41 (x2)
732 25 18-01 (x2)

0P

Nh‘

for

08.19.08
522 02 52-02 Compl

542 20 60-88
2205073
°\\ - |_ -73 (x4)

522 02 52-01 Compl

< 542 16 94-30 (x8)
NS 542 20 60-73 (x4)
~ 542 20 61-05 —‘
~ % Q .‘1
DN NN

542 2063-18

734 11 65-41 (x4)
73123 18-01 (x4)
542 20 63-20

V4

r732 25 18-01 (x4)

725 24 53-71 (x2)
735 11 64-01 (x2)
542 20 21-84 (x2)

&

& *
& ®—542 20 21-84 (x2) See Diag
%— 734 11 54-41 (x2) D&G. |
J 732 25 18-01 (x4)
542 20 66-40 RH See Dia
£ 4590 6645 542 20 60- 68(x2)—| D&Fg
542 20 21-84 (x2) 542 17 68-11 (x2)— ;\/?/
542 20 66-55 542 19 90-53 (x2)—
735 11 64-01 (x2) 7S l

. 725 24 57-76 (x2) - 542 02 05-40 (x2)—

542 16 75-55 (x2) —
542 20 60-33

542 19 90-53 (x2)—

725 23 70-71 (x2)—1!
735 11 53-01 (x2) —
734 11 54-41 (x2)—4¢

542 19 07-35




Frame, Nose & Side Panels FS4800, 2008-01

522 0252-01 PAN

522 02 52-02 PAN

542 02 05-40 POINT SET SCREW/0.25 X 0.25

542 16 75-55 NUT

54216 94-30 RIVET. POP 1/8" X 3/8" ALUM

542 16 94-30 RIVET. POP 1/8" X 3/8" ALUM

542 17 62-23 DECAL

54217 62-23 DECAL

542 1768-11 PIN CLESCREW 3/8"/DIA X 1-3/8
54219 07-35 DECAL

54219 07-35 DECAL

542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 2021-84 WASHER

542 20 21-84 WASHER

542 2021-84 WASHER

542 20 21-84 WASHER

542 2051-80 NOSE PIECE. HUSQVARNA ORANGE
542 20 60-33 BRACKET. SIDE SHIELD MNT.BLACK
542 20 60-68 HINGE

542 20 60-73 LATCH

542 20 60-73 LATCH

542 20 60-88 PAN

5422061-05 PAN

542 2063-18 SHIELD.BELT RH.LOWER INNER.BLK
542 2063-20 SHIELD.BELT LH.LOWER INNER.BLK
54220 63-24 SBHCS M8 X 1.25 X 60MM. Z/P

542 2063-24 SBHCS M8 X 1.25 X 60MM. Z/P
54220 64-94 FRAME

54220 65-10 LATCH. HOOD SPRING Z/P

542 20 66-39 HINGE

542 2066-40 HINGE

542 20 66-43 TUBE

542 20 66-45 PEN

542 20 66-51 CRADLE. LATCH. BLACK

542 20 66-55 LATCH. HOOD. Z/P

542 20 66-62 BRACE. CROSS TUBE PC SILVADILO
542 20 66-77 TUBE AND HOOD - COMPL

542 20 66-80 LATCH. SIDE SHIELD RH. BLACK
72523 70-71 SCREW EHHM

72524 53-71 SCREW EHHM

72524 57-76  SCREW EHHM

73123 18-01 HEXAGON NUT

73225 18-01 HEXAGON LOCKING NUT

73225 18-01 HEXAGON LOCKING NUT

73225 18-01 HEXAGON LOCKING NUT

734 11 54-41 WASHER

734 1154-41 WASHER

734 11 65-41  WASHER

734 11 65-41  WASHER

7351153-01 WASHER

73511 64-01 SPRING WASHER

73511 64-01  SPRING WASHER

GGl QU GGG U G TG T G GG T G GG U G GG U GG T GGG GG G T GG G T GG G T G QU O UG U G O TG QIS



Front Axle, Front Pivot FS4800, 2008-01

O1 Front Axie =

** Front Pivot ** o

(See Diag C1)

542 20 62-06
{See Diag H)
542 02 06-10
542 02 07-39 —s

542 20 62-89

-L - See Diag M1

— 542 20 60-50
—541 20 46-82

542 19 99-90
725 24 93-71 (x2)
541 20 57-96 (x2)

542 20 62-05 (x2)—
&,

541 20 84-85




Front Axle, Front Pivot FS4800, 2008-01

506 49 29-01 BEARING

539 9127-58 NIPPLE

54120 46-82 GREASE

54120 57-96 WASHER. LOCK M10 DIN 127

54120 84-85 AXLE.FRNT FS48.FP PC HUSQ-GREY
542 02 06-10 PEN

542 02 07-39 WASHER

542 04 64-02 WASHER

54217 30-09 DISTANZRING

54219 17-16  WHEEL

542 1999-90 DEPTH INDICATOR ARM.AXLE.BLACK
54220 60-50 PEN

54220 62-05 SNAP RING

542 2062-06 CABLE

5422062-89 PEN

72524 93-71 SCREW EHHM

725 25 45-71  SCREW EHHM

728 84 47-05 SCREW IHSETM

- 4 4 a4 s



Front Axle, Rear Pivot

FS4800, 2008-01

03 Front Axle

** Rear Pivot **
(See Diag C2)

542 02 06-
542 20 62-8
542 02 07-39

542 2064-52
732 25 14-01

72523 29- 71—,

542 19 99-90 /

725 24 93-71 (xz)_E K

541 2057-96 (x2)——®

542 20 62-05 (x2)—
&,

é

542 1917-16 (x2) ——

542 04 64-02 (x4)

54120 84-78

10

542 20 62-06
(See Diag H)

o

| e

%

- L - See Diag U1

— 542 20 60-50
—541 20 46-82

L See Diag 02

ﬁ— 725 25 45-71 (x2)

® — 542 17 30-09 (x2)

728 84 47-05 (x2)

08.19.08




Front Axle, Rear Pivot FS4800, 2008-01

506 49 29-01 BEARING

539 9127-58 NIPPLE

54120 46-82 GREASE

54120 57-96 WASHER. LOCK M10 DIN 127
54120 84-78 FRNT AXLE.REAR PIVOT.PC H-GRY
542 02 06-10 PEN

542 02 07-39 WASHER

542 04 64-02 WASHER

54217 30-09 DISTANZRING

54219 17-16  WHEEL

542 1999-90 DEPTH INDICATOR ARM.AXLE.BLACK
54220 60-50 PEN

54220 62-05 SNAP RING

542 2062-06 CABLE

5422062-89 PEN

54220 64-52 LINK. DEPTH INDICATOR
72523 29-71  SCREW EHHM

72524 93-71 SCREW EHHM

725 25 45-71  SCREW EHHM

728 84 47-05 SCREW IHSETM

73225 14-01  HEXAGON LOCKING NUT

TG GO U G TGS G TG T G GG U G G TG G T U G Y



Fuel Tank FS4800, 2008-01

v
b

R Fuel Tank *

12.05.06
542 02 00-49 (x2) j
542 20 64-38— r542 2051-18

542 02 00-49

——542 20 64-35
542 2051-17—
See Diag D

542 02 00-49 (x2) —

542 20 64-37 —

—5421992-10
F2
(See Diag Q2)
542 19 92-35
——542 20 64-36
542 20 60-18— ——542 02 00-49

F3
(See Diag Q2)
F 542 19 90-53 (x2)

539 30 00-85
——541 20 84-90

015 70 05-37
——542 16 66-31




Fuel Tank FS4800, 2008-01

539 30 00-85 CAP, FUEL TANK #AIO-3977K
5412084-90 FUEL NECK WLDMNT. PAINT H-GRY
542 02 00-49 HOSE CLAMP

542 02 00-49 HOSE CLAMP

542 02 00-49 HOSE CLAMP

542 02 00-49 HOSE CLAMP

542 16 66-31 HOSE CLAMP

542 19 90-53 HWH BODY BOLT W/DOG/PT M8-1.25
5421992-10 ROHR

542 19 92-35 VERBINDUNG 5JIC X 6SAE

542 2051-17 FUEL PUMP

542 2051-18 FUEL SEPARATOR FS4800D

54220 60-18 FUEL TANK

5422061-07 HOSE

542 20 64-35 HOSE ASSY

54220 64-36 HOSE ASSY

542 20 64-37 HOSE

54220 64-38 HOSE

- 4 4 a4 s



Gearbox & Belt Guard, 1 - Speed FS4800, 2008-01

P3 Gearbox & Belt Guard ] ~a

**1 - Speed ** . o
See Diag $1

542 20 66-60

e 12.01.06

542 20 65-04 (RH)—<_2
542 19 90-53 (xd) —»

-d
542 171' 62-23 73511 73-01 {x8)

AN . (See Diag J)- W1 -
e — 542 20 65-07 (x2)
A e 542 13 96-49 542 16 75-55 (x4)

542 16 07-04 (Note)—4 ——542 20 64-91 (LH)

NOTE: Drain water when Temperature below 32°F (0°C).




Gearbox & Belt Guard, 1 - Speed FS4800, 2008-01

54120 48-70 MUFFE 12"H X1/2 MPT

542 13 96-49 ADAPTER

54216 07-04 HAHN 1/4"NPT

542 16 75-55 NUT

54217 61-77 WATER HOSE ASSY/

542 17 62-23 DECAL

54217 62-23 DECAL

542 18 33-75 HOLE. PLUG: 3/4"

54219 90-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 20 64-91 GUARD BELT. INNER LH. BLACK
54220 65-04 GUARD BELT. INNER RH. BLACK
542 2065-07 BRACKET

54220 66-60 BREATHER

72524 95-71 SCREW EHHM

7351173-01 SPRING WASHER

RGO G TG G O T UG U G (O QIS



Gearbox & Belt Guard, 3 - Speed

FS4800, 2008-01

woP

P4 Gearbox & Belt Guard

** 3 _ Speed ** 54219 06-06 — ~ «~

*504 61 01-01 Kit, Shifter Lockout
(Includes 504 61 10-01 Inst Sheet)

*504 58 79-01
*504 59 22-01
’7 "*504 59 22-03

—*504 59 92-01

*539 99 01-87
L—+539 02 02-09

542 16 32-14
539 99 02-58 (x2)—#
542 2063-97
~ 542 20 60-37 542206416

(RH) 735 11 73-01
73143 20-01—_\\
.,.’

542 20 66-60—?
541 20 45-87—
541 20 45-86—

&

See Diag A—

3— 725 24 93-71 (x2)
— 73511 73-01 (x2)

— See Diag P1

See Diag 82
542 1762-23

73511 73-01 (x6)—
725 24 95-71 (x6)

542 20 62-58

P——542 2063-99 (x2)
~~~— 539 99 01-87 (x2)
L— 539 99 02-09 (x2)

542 18 33-75
J ——542 2065-07 (x2)
542 16 07-04 (Note) . 542 16 75.55 (xd)
542 16 36-56—‘ ——542 20 60-39 (LH)
542 19 90-53 (x4)

See Diag X1,X2 - W2 -
—541 20 48-70

See Diag J - W1 -

NOTE: Drain water when Temperature below 32°F (0°C).

kh‘

542 20 65-44 a0
542 20 65-45
542 20 65-46 08.19.08
542 19| 06-06
| — AAWARNING ’
AN N
542 29 65-44
o oo &
ST < 207
S30mm (1425} < 500mm

542 29 65-45

54217 62-23
I

A




Gearbox & Belt Guard, 3 - Speed FS4800, 2008-01

504 58 79-01 ROD

504 59 22-01 ARM

504 59 22-03 ARM

504 59 92-01 LOCK

504 61 01-01 KIT

504 61 10-01 INSTRUCTION

53902 02-09 KIT, TOGGLE SWITCH, S G
53999 01-87 WASHER

53999 01-87 WASHER

53999 02-09 SCREW

53999 02-58 NUT

54120 45-87 PIPE FIT. CLOSE NIPPLE. 3/8
54120 45-88 VERBINDUNGSSTUECK
5412048-70 MUFFE 12"H X1/2 MPT
54216 07-04 HAHN 1/4"NPT

542 16 32-14 BOULE/

542 16 36-56 FS902T HOSE ASSY./
542 16 75-55 NUT

54217 62-23 DECAL

542 17 62-23 DECAL

542 18 33-75 HOLE. PLUG: 3/4"

542 19 05-95 DECAL

542 19 05-95 DECAL

542 19 06-06 DECAL

54219 06-06 DECAL

542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
54220 60-37 BELT GUARD

54220 60-39 BELT GUARD

542 20 62-58 SHIFT ROD. LONG. Z/P
542 2063-97 HANDLE

5422063-99 ARM

54220 64-01 SHIFT PLATE. Z-PATTERN. BLACK
542 20 64-16 STUD. M10 X 25MM

542 20 65-07 BRACKET

542 20 65-44 DECAL

542 20 65-44 DECAL

542 20 65-45 DECAL

542 20 65-46 DECAL

542 20 66-60 BREATHER

54220654 TBD

54220654 TBD

72524 93-71 SCREW EHHM

72524 95-71 SCREW EHHM

73143 20-01 HEXAGON THIN NUT
7351173-01 SPRING WASHER
7351173-01 SPRING WASHER
7351173-01 SPRING WASHER

RGP GG U GG G GG T UG AT G T G G O G G T G G TGS G T G G AT G T G G T G O O G Y



Gearbox-Blade Shaft, 1-Speed FS4800, 2008-01

S1 Gearbox-Blade Shaft
**1-Speed **

>
fat' | Trom

542 19 99-97
{See Diag P1 & P3)

12.05.06

Pulley No Dia Blade
541 20 83-44 (x2) 6.00” 14”
541 20 71-50 (x2) 4.75” 18”
541 20 71-48 (x2) 3.50”  26-36"

Serial Number

(Gearbox)
54216 64-80 (x2) — 542 16 34-87 (RH)
542 02 01-80 (xz)T @ 539 99 03-33 ’»
S 539 97 69-82 5
53910 26-53
542 16 03-93 (x2)—|

542 19 90-45 (x2)

3-Band  3VX Size Blade
542 18 60-48 (x4) 450 14” 542 ZC_) 65-34
542 19 04-16 (x4) 425 18" (See Diag C,T)
54219 84-41 (x4) 415  26-30"
542 20 63-01 (x4) 430

Pulley No Dia Blade

542 19 88-66 (x2) 4.12"
542 19 88-58 (x2) 4.75”
5.60"

14-18”
26-30"
36”

542 19 88-65 (x2)

Inner Flange Dia

Blade

] 542 20 62-02 (x2) 4.5”

541 20 68-88 (x2) 5.0”
54219 88-64 (x2) 6.0”

14-18”
26-30”
36”

Outer Flange

L539 99 03-33

539 3001-33

542 16 34-88 (LH)

w/ Dowel Pin

Dia Blade

Dowel Pin

Dia x Lg

54216 31-72
542 16 63-07
54216 32-72

4.5” 14-18”
5.0” 26-30”
6.0” 36"

542 02 03-04 .375x 1.50”
542 02 03-04 .375 x 1.50”
542 16 34-85 .375x1.75”

541 20 71-00 Sheave Puller Kit

(Optional)




Gearbox-Blade Shaft, 1-Speed FS4800, 2008-01

539 10 26-53 WASHER

53930 01-33 WRENCH, BLADESHAFT, 15/16"
53997 69-82 WASHER

53999 03-33 WASHER

53999 03-33 WASHER

54120 68-88 FLANGE

5412071-00 KIT, SHEAVE PULLER, CPL LARGE
5412071-48 PULLEY

5412071-50 PULLEY. ENGINE. 4.75" TPR 6 GR
54120 83-44 PULLEY. ENGINE.6" TAPERED 6 GR
542 02 01-80 FS1200T NUT - JAM 1"-14/"

542 02 03-04 FS900T GOUPILLE/PIN

542 02 03-04 FS900T GOUPILLE/PIN

542 16 03-93 FS900T RING/

54216 31-72 COLLAR

542 16 32-72 OUTER COLLAR W/DOWEL/PIN 6" Q
542 16 34-85 PIN DOWEL.375X1.75

542 16 34-87 CAPSCREW,5/8"-11X3 1/2"/RHTR
542 16 34-88 SCREW

542 16 46-32 FS1200T KEY - WOODRUFF/

542 16 63-07 OUTER FLANGE - MOD 14/26/& 18/
542 16 64-80 WASHER

542 18 60-48 V-BELT

54219 04-16 V-BELT

54219 84-41 V-BELT

542 19 88-58 PULLEY

542 19 88-64 FLANGE

542 19 88-65 PULLEY

542 19 88-66 RIEMENSCHEIBE 4,12" 18"

542 1990-45 KEY

542 1999-97 RIGHT ANGLE GEARBOX.SAE 5.BLCK
542 2062-02 FLANGE INNER 4.5" B/O FS 4800D
542 20 63-01 V-BELT

542 20 65-34 ASSY. BLADESHAFT FS48. L/PL FL
54219886 TBD

GGGl G TG G G TG G GG U G TG AT G TG T G O G AT QO T G G T G O T U G Y



Gearbox-Blade Shaft, 3 - Speed FS4800, 2008-01

1o

82 Gearbox-Blade Shaft S
*% 3 - Speed £ Fp"[

12.05.06

542 19 97-93
(See Diag P1 & P4)

Engine Pulley | Flange
Pulley No Dia Dia
541 20 71-46 (x2) 4.12 | 5.0"-6.0"
541 20 71-49 (x2) 4.50 4.5”

3-Band Flange
V-Belt 3VX Size Dia

542 20 64-47 (x4) 520 |4.5”-50"
541 20 08-48 (x4) 530 6.0”

Serial Number 30 (&
{Gearbox) L"IU Q 6
542 16 46-32 (XZ)J
542 16 64-80 (x2)
542 02 01-80 (x2)
542 20 65-34
542 19 90-45 (x2)—— (See Diag C,T)
542 16 32-45 (x2) ~
2 (See Diag B2) 5%

539 99 03-33
542 16 34-88 (LH)

e }»*542 20 66-34

*740 38 08-01

o~

X *542 20 66-34 Kit, Prox Switch

{Includes: *Proximity Switch w/ Con,
*542 20 11-13 Instruction Sheet &

*542 20 64-78 Alignment Tool)
740 38 08-01 -«

725 23 66-71-4

539 3001-33—

Inner Flange Dia
542 20 62-02 (x2) 4.5”

54120 68-88 (x2) 5.0"
54219 88-64 (x2) 6.0”

542 16 34-87 (RH)

542 16 03-93 (x2)
539 10 26-53
’/ 539 97 69-82
T 539 99 03-33

Outer Flange Bladeshaft Pulley | Flange
w/ Dowel Pin Dia | Dowel Pin Dia x Lg Pulley No Dia Dia
54216 31-72 4.5" | 54202 03-04 .375x 1.50" 54219 88-66 (x2) 4.12 4.5"
542 16 63-07 5.0” | 54202 03-04 .375x 1.50” 54120 71-36 (x2) 4-50” 5-0”
54216 32-72 6.0” | 54216 34-85 .375x1.75" 5412071-34(x2) 5.20 6.0

541 20 71-00 Kit, Sheave Puller
(Optional)




Gearbox-Blade Shaft, 3 - Speed FS4800, 2008-01

539 10 26-53 WASHER

53930 01-33 WRENCH, BLADESHAFT, 15/16"
53997 69-82 WASHER

53999 03-33 WASHER

53999 03-33 WASHER

54120 08-48 V-BELT

54120 68-88 FLANGE

5412071-00 KIT, SHEAVE PULLER, CPL LARGE
5412071-34 PULLEY.BLD SHAFT. 5.2" TPR 6GR
5412071-36 PULLEY.BLD SHAFT. 4.5" TPR 6GR
5412071-46 PULLEY. ENGINE. 4.12" TPR 6 GR
5412071-49 PULLEY. ENGINE. 4.5" TPR 6 GR
542 02 01-80 FS1200T NUT - JAM 1"-14/"

542 02 03-04 FS900T GOUPILLE/PIN

542 02 03-04 FS900T GOUPILLE/PIN

542 16 03-93 FS900T RING/

54216 31-72 COLLAR

542 16 32-45 TUELLE 5/8"

542 16 32-72 OUTER COLLAR W/DOWEL/PIN 6" Q
542 16 34-85 PIN DOWEL.375X1.75

542 16 34-87 CAPSCREW,5/8"-11X3 1/2"/RHTR
542 16 34-88 SCREW

542 16 46-32 FS1200T KEY - WOODRUFF/

542 16 63-07 OUTER FLANGE - MOD 14/26/& 18/
542 16 64-80 WASHER

542 19 88-64 FLANGE

542 19 88-66 RIEMENSCHEIBE 4,12" 18"

542 1990-45 KEY

542 1997-93 3-SPEED RT ANGLE BOX.SAE5.BLCK
54220 11-13 INSTR SHEET: PROXIMITY SWITCH
542 2062-02 FLANGE INNER 4.5" B/O FS 4800D
54220 64-47 V-BELT

542 20 64-78 TOOL. ALIGNMENT - PROX SWITCH
542 20 65-34 ASSY. BLADESHAFT FS48. L/PL FL
542 20 66-34 KIT. PROXIMITY SWITCH FS4800D
542 20 66-34 KIT. PROXIMITY SWITCH FS4800D
725 23 66-71 SCREW EHHM

740 38 08-01 SEALING WASHER

740 38 08-01  SEALING WASHER

GG G G GG U GGG T GGG T G GG T U GG U G G G T G G G G T U T G G 'Y



Hydraulic Drive Pump Assy

FS4800, 2008-01

U2 Hydraulic Drive Pump Assy Ssee Diag Q2

To,

R
%

08.19.08

735 11 64-01 (x2)
725 24 57-76 (x2)

Apply Loctite 246
Torque: 16 ft-Ibs

542 20 51-63

54202 07-77

54218 83-38
Apply Loctite 246
Torque: 16 ft-lbs

541 20 52-53 ——=»

See Diagl
See Diag Q1

542 20 60-67 ——

73411 72-01 (x2)
A — 73511 73-01 (x2)
Ny

,\d\’\ S - See Diag U1

\J
- See Diags V1, V2
T
*505 49 32-01




Hydraulic Drive Pump Assy FS4800, 2008-01

50549 00-01 ARM

50549 32-01 PUMP

5412052-53 NUT

542 02 07-77 SCHEIBE 5/16

542 18 83-38 SHCS. M8-1.25 X 25
542 19 99-69 BEARING

54219 99-72 GEAR & COUPLER
54220 51-63 AUX DRIVE SAE AA. Z/P OR B/O
54220 60-67 O-RING

542 2062-11 GASKET

72524 57-76  SCREW EHHM
72524 93-71 SCREW EHHM

734 1172-01 WASHER
7351164-01 SPRING WASHER
7351173-01 SPRING WASHER

RGO G TG G O T UG U G (O QIS



Hydraulic Lift Cylinder, Front Pivot FS4800, 2008-01

(O 2 Hydraulic Lift Cylinder

** Front Pivot ** a5
L - See Diag U1

12.04.06
* 542 19 97-61 compl

—— 542 19 98-66

—542 16 70-35 (x2)

‘— 542 19 89-32

L - See Diag U1
A

HYDRAULIC SCHEMATIC
(See Operators Manual)




Hydraulic Lift Cylinder, Front Pivot FS4800, 2008-01

542 16 70-35 FUSE

542 18 12-06 DRUCKREGLER

542 19 82-40 FITTING

542 19 89-16 NEEDLE VALVE

542 1989-32 BOLT

542 19 97-58 KONTROLLVENTIL

54219 97-59 CYLINDER.LIFT.1.5 X 5.5 W/2CAV

542 19 97-61 CYLINDER ASSY

54219 98-66 CYLINDER MOUNT BRACKET. BLACK

_ s a4 a4



Hydraulic Lift Cylinder, Rear Pivot

FS4800, 2008-01

(4 Hydraulic Lift Cylinder
** Rear Pivot **

* 542 19 97-61 compl
*542 19 82-40

*542 19 89-16

*542 18 12-06

L - See Diag U1

b 542 19 89-32

L - See Diag U1
A

HYDRAULIC SCHEMATIC
(See Operators Manual)




Hydraulic Lift Cylinder, Rear Pivot FS4800, 2008-01

542 16 70-35 FUSE

542 18 12-06 DRUCKREGLER

542 19 82-40 FITTING

542 19 89-16 NEEDLE VALVE

542 1989-32 BOLT

542 19 97-58 KONTROLLVENTIL

54219 97-59 CYLINDER.LIFT.1.5 X 5.5 W/2CAV
542 19 97-61 CYLINDER ASSY

54219 98-56 MOUNTING LUG. CYLINDER. BLACK

_ s a4 a4



Instrument Panel, 1-Speed

FS4800, 2008-01

E1 Instrument Panel - Husqvarna Gray
**1-Speed **

*542 20 64-72 Kit, Control Box - Compl

— *504 89 22-01

*542 20 64-77

*542 20 64-17
*542 16 64-38
*542 20 66-73

*542 02 05-87 (x6)
*542 20 64-75

& Ry ':‘.“
542 16 68-54— @Y
N | ‘.‘/.‘
*542 16 67-07 J
*542 18 22-19 (x2) J

*5393001-11 @

54218 22-20J

{CL Option)
*542 02 05-87 {x3)

RN 54216 67-08 (x3)
*542 16 68-57 [5A](x4)—F:§ L*s 4251462 gez 321 82(x2)
*542 16 68-55 [10Al(x4)—Fi-§ 541 20 52-53

Fe—

(Options) *542 16 68-78 (x2)

*542 1‘8 04-27 *542 1|9 94-33

Cavered By One Or More
Of The Following

A S _OFFERENTIALSWITCH

s

NEUTRAL

542 19 05-99

oP
vy

R'QM

08.26.08

542 20 62-14
w/ 542 19 06-07 |—
Differential-Lock

(Std. Rear Pivot)

541 20 15-93
w/ 542 19 94-33
(E-Trak Option)

@ —*5393001-1
‘4*542 19 94-33

*542 19 06-07 —

—"*542 17 63-83
*542 16 68-78
*542 18 04-27

*542 20 62-93 (x2)
*542 20 62-92 (x2)

P1 - Engine Harness 504 83 66-01
P2 - Cowling Harness 542 18 22-63

See 542 20 10-97 Operator's Manual
for Wiring Diagrams

*542 2|0 64-77




Instrument Panel, 1-Speed FS4800, 2008-01
PatNo  Deseripon ~ Remak  QIYKT

504 83 66-01 WIRE

504892201 INSTRUCTION

53930 01-11 PLUG

539 3001-11 PLUG

54120 15-93 TOGGLE SWITCH

5412052-53 NUT

54202 01-32 NUT

542 02 05-87 HWHSTS, #10-24 X 3/8/TYPE F SL
542 02 05-87 HWHSTS, #10-24 X 3/8/TYPE F SL
542 16 62-21 HOURMETER/FS 6600D

542 16 63-59 GAUGE

542 16 64-38 VOLTMETER GAUGE/(FS702T)
542 16 66-22 FUSE BLOCK/FS902T *166622
542 16 67-07 KEY SWITCH

542 16 67-08 RELAIS FS902T/02/03/

542 16 68-54 KEY,IGNITION SET OF 2/

542 16 68-55 FUSE

542 16 68-57 FUSE

542 16 68-78 PHMS. 10-24 X 1 TYPEF

542 16 68-78 PHMS. 10-24 X 1 TYPE F

542 17 63-83 SWITCH

542 18 04-27 DECAL

542 18 04-27 DECAL

542 18 22-19 ROCKER SWITCH/FS 6600D

542 18 22-20 ROCKER SWITCH/FS 6600 D

542 18 22-63 WIRING HARNESS

54219 05-99 DECAL

542 19 05-99 DECAL

542 19 06-07 DECAL

542 19 06-07 DECAL

542 19 06-07 DECAL

542 1994-33 DECAL

54219 94-33 DECAL

54219 94-33 DECAL

542 20 10-97 OM OP INSTR:FS4800.HUSQ CE.3-L
542 20 62-14 SWITCH

542 2062-92 NUT

542 20 62-93 WASHER

542 20 64-17 LED. RED FS4800D

54220 64-68 INSTRUMNT PANEL WLDMT.HUSQ GRY
542 20 64-72 INSTR CONTROL BOX ASSY. H GRAY
54220 64-75 INSTRUMENT PNL. 3-SPD.HSQ GRAY
54220 64-77 DECAL

542 2064-77 DECAL

54220 66-73 TACHOMETER

GO GG G PRI GGG G G G TG AT G T G G O G GGG G G G T GGG T G O T GG T U G Y



Instrument Panel, 3-Speed FS4800, 2008-01

oP
vy

E2 Instrument Panel - Husqvarna Gray
** 3-Speed **

R'QM

*542 20 64-72 Kit, Control Box - Compl 05.26.08

Tachometer | G-Box Range 542 20 62-14
Blade RPM | Engine RPM | Flange Dia w/ 542 19 06-07 |—
— *504 89 22-01 | _*Decal No *Decal No Inch (mm) | D|fferent|a|-Lock
542 20 65-47 | 542 19 05-96 | 4.5" (114) | (Std. Rear Pivot)
542 20 65-48 | 542 19 05-98 | 5.0" (127) 541 20 15-93
542 20 65-49 | 542 19 06-00 | 6.0" (152) w/ 542 19 94-33
(E-Trak Option)
*542 20 64-77 @ —*5393001-11
542 20 64-17 ‘4*542 19 94-33
*542 16 64-38 . *542 19 06-07 —
“542 20 85.73 542 02 05-87 (x6)
*542 16 63-59 — 542 20 64-75 %_*542 17 63.83
*542 16 68-78
*542 16 62-21— *542 18 04-27

{ 7 /A 3
542 16 68-54— @Y
N | ‘.‘/.‘
*542 16 67-07 J
*542 18 22-19 (x2) J@J
*539 30 01-11
54218 33-82—‘
{Tach Switch)

*542 20 62-93 (x2)
*542 20 62-92 (x2)

*542 02 05-87 (x3)

R *542 16 67-08 (x3)
*542 16 68-57 [SA](xd)—F:8 L 7542 02 01-32 {x2)
) G *542 16 66-22
542 16 68-55 [10A](x4)—Fi=§ 541 20 52-53
(Options) *542 16 68-78 (x2)

P1 - Engine Harness 504 83 66-01
P2 - Cowling Harness 542 18 22-63
See 542 20 10-97 Operator's Manual

GEARBOX RANGE. BLADE RFW for Wiring Diagrams

*542 2;0 65-47 *542 1|9 05-96

*542 1‘8 04-27

2

Cavered By Ona Or Mora
Of The Follawing

4.5”

*542 ZP 65-48

l\_ CIFFERENTIAL SWITCH
St

N 450
e 1800




Instrument Panel, 3-Speed FS4800, 2008-01
PatNo  Deseripon ~ Remak  QIYKT

504 83 66-01 WIRE

504892201 INSTRUCTION

53930 01-11 PLUG

539 3001-11 PLUG

54120 15-93 TOGGLE SWITCH

5412052-53 NUT

54202 01-32 NUT

542 02 05-87 HWHSTS, #10-24 X 3/8/TYPE F SL
542 02 05-87 HWHSTS, #10-24 X 3/8/TYPE F SL
542 16 62-21 HOURMETER/FS 6600D

542 16 63-59 GAUGE

542 16 64-38 VOLTMETER GAUGE/(FS702T)
542 16 66-22 FUSE BLOCK/FS902T *166622
542 16 67-07 KEY SWITCH

542 16 67-08 RELAIS FS902T/02/03/

542 16 68-54 KEY,IGNITION SET OF 2/

542 16 68-55 FUSE

542 16 68-57 FUSE

542 16 68-78 PHMS. 10-24 X 1 TYPEF

542 16 68-78 PHMS. 10-24 X 1 TYPE F

542 17 63-83 SWITCH

542 18 04-27 DECAL

542 18 04-27 DECAL

542 18 22-19 ROCKER SWITCH/FS 6600D

542 18 22-63 WIRING HARNESS

542 18 33-82 SWITCH

54219 05-96 DECAL

542 19 05-96 DECAL

542 19 05-98 DECAL

542 19 06-00 DECAL

542 19 06-07 DECAL

542 19 06-07 DECAL

542 19 06-07 DECAL

54219 94-33 DECAL

54219 94-33 DECAL

54219 94-33 DECAL

542 20 10-97 OM OP INSTR:FS4800.HUSQ CE.3-L
542 20 62-14 SWITCH

542 20 62-92 NUT

542 2062-93 WASHER

542 20 64-17 LED. RED FS4800D

542 20 64-68 INSTRUMNT PANEL WLDMT.HUSQ GRY
54220 64-72 INSTR CONTROL BOX ASSY. H GRAY
54220 64-75 INSTRUMENT PNL. 3-SPD.HSQ GRAY
54220 64-77 DECAL

54220 64-77 DECAL

54220 65-47 DECAL

542 20 65-47 DECAL

542 20 65-48 DECAL

542 20 65-48 DECAL

542 20 65-49 DECAL

542 20 65-49 DECAL

542 20 66-73 TACHOMETER

GGl QU GGG U G TG T G GG T G GG U G GG U GG T GGG GG G T GG G T GG G T G QU O UG U G O TG QIS



Lift Pump FS4800, 2008-01

1o

W Lift Pump f}k

gort

542 19 99-28 - Compl
12.05.06

54202 01-77— @8

542 16 65-94—

542 18 00-20—

54218 00-23—
54216 33-50—
54216 33-51—

See Diag U1 -

See Diag U1
-L-

-S-
See Diag U1

542 16 33-28

542 20 64-56

54216 33-26—‘

O
L

542 20 64-55

HYDRAULIC SCHEMATIC
See Operator’s Manual




Lift Pump FS4800, 2008-01

542 02 01-77 FS900T SCREW NUT/

542 16 33-19 FS900T SCREW GICLEUR DE/POMPE
542 16 33-20 FS900T JOINT/

542 16 33-26  FS900T FILTRE/

542 16 33-28 FS900T BOUTON CLAVETTE/

542 16 33-50 FS900T RESSORT/

54216 33-51 FS900T FLOW CONTROL/(VALVE POM
542 16 61-21  FS902T RELAY FOR HYDRAUL/PUMP
542 16 65-94 COIL

542 18 00-20 LOWERING VALVE/

54218 00-23 FILTER

542 1999-28 LIFT PUMP ASSY FS4800D

542 20 64-54 RESERVOIR. HYDR LIFT PUMP

542 20 64-55 MAGNET . LIFT PUMP RESERVOIR
542 2064-56 KIT. RELIEF VALVE

542 20 64-57 MOTOR. LIFT PUMP

G S GG G G O GG T G U T G G Y



Lift Pump, Valve & Filter Assy FS4800, 2008-01

P

U1 Lift Pump, valve & Filter Assy

R
Ground to Engine Block—»+,

[—539 30 03-10 12.05.06

541 20 47-68
5412007-65—

539 99 01-87
»>—539 9769-34

541 20 49-1
541 20 49-83

—542 20 60-63
-B-
-L-
See Diags
02,04 oo
54120 47-56 §~—— 541 20 50-59
5412047-66—& S—5393003-10
—See Diag U2
542 1999-26 ¥ o1 854120 47-68 (x2)
(See Diag B2) Y ‘
—542 19 89-15

(See Diag B2,U2)
542 20 60-62 —

541 20 47-56 (x2) —8{

542 2060-20——
{See Diag B2,V2) [

L542 20 60-65 (x2)
541 20 39-66 (x2)




Lift Pump, Valve & Filter Assy FS4800, 2008-01

5393003-10 HYD FIT 6801-6
5393003-10 HYD FIT 6801-6

539 97 69-34 SCREW

53999 01-18 WASHER

53999 01-87 WASHER

54120 07-65 HOSE ASSY

54120 39-66 HYD.FIT.. 2406-6-4
5412047-56 HYDRAULIK ANPASSUNG
5412047-56 HYDRAULIK ANPASSUNG
5412047-56 HYDRAULIK ANPASSUNG
5412047-68 HYDRAULIK ANPASSUNG
5412047-68 HYDRAULIK ANPASSUNG
5412047-68 HYDRAULIK ANPASSUNG
5412049-11 HYDRAULIK ANPASSUNG
54120 49-83 CLUTCH

5412050-59 HYD.FIT.. 6801-4-4

542 02 07-64 WASHER

542 04 87-40 HHCS 375-16X1.25 GR5 Z/P/
54213 92-60 FS900T CABLE BATTERIE/
542 19 89-15 AUSGLEICHSVENTIL

542 1999-26 LIFT PUMP MOUNT. BLACK
542 1999-28 LIFT PUMP ASSY FS4800D
542 20 60-20 VALVE. DIFFERENTIAL LOCK
542 2060-61 HOSE

54220 60-62 HOSE

54220 60-62 HOSE

54220 60-63 HOSE

542 20 60-64 HSE.250-300.6JF90L.4311-6.33"
54220 60-65 HOSE

54220 62-73 BREATHER

R Gl G G G GG T G GG GG G T G TG G U QU U G G T O Q'Y



Lower Frame

FS4800, 2008-01

C2

Lower Frame
** Rear Pivot **

725 2513-51 (xd)—
539 99 02-54 (x4)—

541 20 49-38 (x4)— |
539 99 02-54 (x4)—

542 16 63-68 (x4)—

542 19 19-62 (x4)—
539 97 69-82 (x4)—

542 18 23-05 (x2)—

See Diag B1—

(See Diag 03,04)

725 24 93-71 (x3)
T —735 11 73-01 (x3)

-

P

Rj hy

fort

12.01.06

{See Diag N3)

L|_735 117801
734 11 78-01

542 20 60-51
4213 95-81




Lower Frame FS4800, 2008-01

539 97 69-82 WASHER

53999 02-54 WASHER

539 99 02-54 WASHER

541 2049-38 BOLT

542 13 95-81 FEDER-POS.28-HOEHENVERST/FS350
542 16 63-68 SCREW

542 18 23-05 BRKT.SUPPORT(ENG REAR)PC H-GRY
542 19 19-62 SCHEIBE M16 DIN127

54219 99-11 BLOCK. REAR AXLE SPACER. BLACK
542 1999-13 BLOCK.FRNT AXLE SPACER.2".BLCK
54220 60-51 ANCHOR

72524 93-71 SCREW EHHM

72525 13-51 SCREW EHHM

7252556-71 SCREW EHHM

734 1178-01 WASHER

7351173-01 SPRING WASHER

73511 78-01 BEILAGSCHEIBE

G U G T G G T GG T G O T U G T Gl G 'Y



Lower Frame FS4800, 2008-01

P
C1 Lower Frame ~an
** Front Pivot ** 541 20 52-88 (x4) fer
73511 73-01 (x2 08.25.08
542 04 87-52 (x4)— ’7 o6 54 93_71( (x)2)
539 99 02-54 (x4)— 3 T
?

(S

542 19 19-62 (x4)—+ |
539 97 69-82 (x4)—o -

542 16 63-68 (x4)—£
542 18 23-05 (x2)—<

M —542 20 21-25
/p/@—/sztz 02 07-45

See Diag B1— L-542 18 31-24 {(x2)

{Option)

L1542 19.90-53 (x2)




Lower Frame FS4800, 2008-01
PatNo ~  Descrpton ~ Remarkk  QTYKT

539 97 69-82 WASHER

53999 02-54 WASHER

5412052-88 NUT

542 02 07-45 HS350T RINGS/

542 04 87-52 SCREW

542 16 63-68 SCREW

54217 30-10 NUT

542 18 23-05 BRKT.SUPPORT(ENG REAR)PC H-GRY
542 18 31-24 SCHEIBENFEDER

542 19 19-62 SCHEIBE M16 DIN127

542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 2021-25 HHCS M12x1.75x175 G10.9 DIN933
72524 93-71 SCREW EHHM

7351173-01 SPRING WASHER

—_ 4 4 a4 a4



Parking Brake, Rear Pivot Only

FS4800, 2008-01

AA Parking Brake

** Rear Pivot Only **

731 23 16-01
725 23 72-11

732 25 16-01

542 1991-28——

732 25 20-01— ¢

1o

kh;

gort

12.18.06
542 20 65-28

,7 542 20 65-25

—— 725 25 09-51

732 25 18-01 (x2)

542 20 65-30

542 20 65-28

542 19 90-53 (x2)

542 20 65-27—— ¢
725 23 72-71— &y,
731 23 16-01———
7322516-01—— '@

542 20 65-23
ol

Parking Brake Installation
** Used for Rear Pivot Only **

542 20 65-15 Parking Brake - Compl

542 20 11-09

542 19 06-32

¥ (P)
PAR@G <}=(Q

BRAKE
PARKING BRAKE
DISENGAGED

=)

PARKING BRAKE
ENGAGER

12.05.06

D 542 19 06-32

v’

735 11 73-01 (x2)

\@‘\gns 24 93-71 (x2)

(734 11 74-41 (x2)

L 542 20 65-22




Parking Brake, Rear Pivot Only FS4800, 2008-01

542 02 01-77 FS900T SCREW NUT/

542 19 06-32 DECAL

54219 06-32 DECAL

542 19 90-53 HWH BODY BOLT W/DOG/PT M8-1.25
54219 91-28 SPRING BLADE GUARD/FS 6600D
54220 11-09 INST SHT: PARKING BRAKE INSTALLATION
542 20 65-15 KIT. PARKING BRAKE

542 20 65-16 BRAKE PAD

54220 65-18 BRAKE LINKAGE. BLACK

542 2065-20 PEN

54220 65-22 PARKING BRAKE SUB ASSY FS4800
542 2065-23 PEN

542 20 65-25 BRKT. PARKING BRAKE BASE.BLACK
542 20 65-27 E-RING. RETAINER 3/8 SHAFT

542 20 65-28 E-RING. RETAINER 1/2 SHAFT
54220 65-28 E-RING. RETAINER 1/2 SHAFT

542 20 65-29 ROD END THREADED 1/2-13

542 2065-30 HANDLE

542 20 65-32 PEN

72523 72-71 SCREW EHHM

72523 72-71 SCREW EHHM

72524 93-71 SCREW EHHM

72525 09-51 SCREW EHHM

73123 16-01 HEXAGON NUT

73123 16-01 HEXAGON NUT

73225 16-01 HEXAGON LOCKING NUT

73225 16-01 HEXAGON LOCKING NUT

73225 18-01 HEXAGON LOCKING NUT

732 2520-01 HEXAGON LOCKING NUT

734 1174-41 WASHER

7351173-01 SPRING WASHER

GG GG G G T GG G G U G TG G T T QU O G G T G O T G G Y



Pointer - Lift Bail FS4800, 2008-01

MM Pointer - Lift Bail - CE %

:
fro"

12.01.06
CE Only

72524 97-11
72524 93-71

S (See Diag B2)

—=D

732 25 20-01 (x2) 7 |
542 20 64-09

*541 20 84-89
*731 43 22-01 (x2)
725 25 44-51 (x2)

-99

’—*542 16 01-96

&

LL*539 3000-74 (x2)
*542 16 35-82
*73143 2201 (x2)
*725 25 34-71 (x2)




Pointer - Lift Bail

539 30 00-74
541 20 84-89
54120 84-99
542 16 01-96
542 16 35-82
542 20 51-91
542 20 61-85
542 20 63-05
542 20 64-09
725 24 93-71
72524 97-71
725 25 34-71
725 25 44-51
73143 22-01
73143 22-01
732 25 20-01

SET COLLAR, 1/2" PLTD

BRKT. POINTER MOUNT. PC H-GRY
POINTER WLDMT. FRNT. PC H-GRY
FS900T POINTER ROD/

WHEEL

EXTENSION. POINTER. PRO. ZINC
POINTER ASSY. FRONT

CABLE. COILED 5/16"X9FT FS4800
HEAT SHIELD

SCREW EHHM

SCREW EHHM

SCREW EHHM

SCREW EHHM

HEXAGON THIN NUT

HEXAGON THIN NUT

HEXAGON LOCKING NUT

FS4800, 2008-01

G S GG G G O GG T G U T G G Y



Radiator FS4800, 2008-01

To,

. §o &
L Radiator }k
See Diag D : )

12.01.06

*542 20 64-33 - Compl

*542 04 68-98
*542 19 98-09

542 16 66-24 (x10)—3

542 19 99-56 —
542 19 99-57

*542 20 61-99

RL
(See Diag Qﬁ‘

542 17 18-91 (x4)

*542 20 62-01 (x2)
*542 20 54-38

*542 04 03-30
542 20 62-52

54219 89-27 (x2)
542 16 75-55 (x4) —

54219 98-77




Radiator FS4800, 2008-01
PartNo ~  Descripon ~  Remak  QIYKT

542 04 03-30 SPRING

542 04 68-98 PLUG. PIPE. HOLLOW HEX.
542 16 66-24 BOLT

542 16 75-55 NUT

54217 18-91 BLIND RIVET 3/16" DIA

542 19 89-27 RUBBER GASKET

54219 98-09 RADIATOR. SERVICE SAW
542 19 98-77 RADIATOR PAN. BLACK
54219 99-56 FAN SHROUD. BOTTOM

542 19 99-57 FAN SHROUD. TOP

542 20 54-38 VALVE. DRAIN FS4800D
5422061-99 FILTER

54220 62-01 LANYARD. FILTER RETAINER
542 2062-52 RUBBER INSULATOR. NEOPRENE
54220 64-33 RADIATOR ASSY

RGO G TG G O T UG U G (O QIS



Rear Axle - E-Track, Front Pivot FS4800, 2008-01

P
N2 Rear Axle - E-Track 2
** Front Pivot ** ot
See Diag C1 12.04.06

54219 99-20

See Diag N1

542 19 92-41
542 16 43-70 (x2)

g

542 19 96-33 (x2)

> See Diag N1

| >
542 16 70-35 See Diag N1
54217 72-39 B




Rear Axle - E-Track, Front Pivot FS4800, 2008-01

542 16 43-70 CABLE SHOE
542 16 70-35 FUSE

54217 72-39  STIFT 1/2"
54219 91-38 ACTUATOR
542 1992-39 BOLT

542 19 92-41 BOLT

54219 96-33 DISC

542 19 99-20 ACTUATOR
542 1999-21 ACTUATOR

_ s a4 a4



Rear Axle - Fixed, Rear Pivot FS4800, 2008-01

ToP
N3 RearAxle - Fixed =
** Rear Pivot ** Fer
See Diag C2 (See Diag Below) 12.04.06
542 20 61-33 - Compl MIB M1A
& Q

P —542 20 51-72 (x2)

?\»?
/(¢ \
54120 49-91 (x2)— g S \(/1/./? ¥ &
<% l,‘jj &P T 541204991 (x2)
£ ‘: '/J

g ¢ > 542 16 46-32 (x2)
Y 5
(542020816 (x2)
(S
542 19 88-78 (x2 o B
x2) ,— 735 11 78-01 (x8)
542 20 51-76 (x2)— ’ 542 16 74-31 (x8)
{0
542 19 88-43 (x2)

\ G M2B —— 54219 88-42 (x2)
\

[epe M2A

{See Diag Below) [~ 5421990-53 (x8)

— 539 10 25-35 (x2)

Connection Diagrams - Differential Lock Valve 12.04.06
** Rear Pivot ** See Diags B2 & V2

542 20 60-20 Valve - Compl

— From 542 18 22-63

Cowling Harness
'\Solenoid
B-SV3
ﬁ / A-SV4

Top View

Bottom View




Rear Axle - Fixed, Rear Pivot FS4800, 2008-01

539 10 25-35 COVER

5412049-91 HYDRAULIK KUPPLUNG

54120 49-91 HYDRAULIK KUPPLUNG

542 02 06-16  STIFT .125 X 1.50

542 16 46-32 FS1200T KEY - WOODRUFF/

542 16 74-31 SCREW

54218 22-63 WIRING HARNESS

542 19 88-42 REAR WHEEL

54219 88-43 HUB

542 19 88-78 WHEEL MOTOR PARKER/FS 6600 D
542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 2051-72 HOSE

542 2051-76 HOSE

54220 60-20 VALVE. DIFFERENTIAL LOCK
5422061-33 REAR AXLE ASSY. PR048 PDH
5422061-94 REAR AXLE ASSY

73511 78-01 BEILAGSCHEIBE

G U G T G G T GG T G O T U G T Gl G 'Y



Rear Axle - Manual, Front Pivot FS4800, 2008-01

0P
R

N 1 Rear Axle - Manual 3
** Front Pivot ** "

See Diag C1 08.25.08

542 19 94-26

542 02 06-16——
542 19 94-27 &
541 20 52-88 (x4)— @

— 54219 04-33

54219 98-60 __ |
— 54007 12-01

542 19 96-33 (x2)

§—542 19 89-65

542 2061-94
2 (See Diag V1)

542 02 01-80

(See Ii\)’igg V1)
——542 19 88-43 (x2)

@ 539 10 25-35 (x2)
g-/‘ )

542 20 51-73

N\ — 542 19 88-42 (x2)
—542 19 90-53 (x8)

542 16 74-31 (x8)
735 11 78-01 (x8)
542 16 46-32 (x2)
541 20 49-91 (x2) 542 02 06-16 (x2)

542 19 88-78 (x2)




Rear Axle - Manual, Front Pivot FS4800, 2008-01

5391025-35 COVER

539 10 25-35 COVER

54007 12-01 AXLE

54120 49-91 HYDRAULIK KUPPLUNG
5412052-88 NUT

54202 01-80 FS1200T NUT - JAM 1"-14/"
542 02 06-16 STIFT .125 X 1.50

542 02 06-16 STIFT .125 X 1.50

542 16 46-32 FS1200T KEY - WOODRUFF/
542 16 74-31 SCREW

542 19 04-33 HUB ASSY

542 19 88-42 REAR WHEEL

542 19 88-43 HUB

542 19 88-78 WHEEL MOTOR PARKER/FS 6600 D
542 19 89-656 SPANNSCHLOSS M12X1.75
542 1990-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 1994-26 NUT

542 19 94-27 SPRING

54219 96-33 DISC

542 19 98-60 SEAL

54219 98-61 BEARING

54220 51-73 HOSE

542 20 60-57 HOSE

542 20 60-58 HOSE

5422061-94 REAR AXLE ASSY
7351178-01 BEILAGSCHEIBE

—_ 4 4 O b b e e b



Speed Control FS4800, 2008-01

Tof

sy

I Speed Control
R

See Diag G
*Handle & Switch - compl 542 20 60-11 .

*542 20 53-09

X 5421820-99 (x3)

_%54218 21-02

—542 20 53-08
— 54218 21-46

542 18 30-01 (x2)

Cowl Harness

542 18 22-63 542 02 01-99

[ Connects into
®— 542 18 31-54

542205151 oo Dlag U2 Y28 542 17 69-96
A 8542 16 64-66 (x2) ‘ L

542 13 66-85 (x2) — . @ 54218 10-39 Connects into

542 20 40-52 Cowl Harness

54218 22-63

—— 542199935
,—542 16 31-86
542 02 07-45

—
Blg 54218 31-24 (x4)

%6




Speed Control FS4800, 2008-01

5412052-53 NUT

542 02 01-99 LOCKNUT

542 02 07-45 HS350T RINGS/

542 13 66-85 FS900T SCREW NUT/

54213 97-42 NUT

542 16 31-86 BUSELURE/

542 16 64-66 ROD END MALE/# 10-32

542 17 69-96 ARM

54218 10-39 WASHER

542 18 20-99 ANSCHLUSSKLEMME

542 18 21-02 SWITCH ASSY/ATT 182100 + 18211
542 18 21-46 BOLT

542 18 22-63 WIRING HARNESS

542 18 22-63 WIRING HARNESS

542 18 30-01 LAUFBUCHSE

542 18 31-24 SCHEIBENFEDER

542 18 31-54 HUTSCHRAUBE .375-16

542 1999-35 BRACKET. SPEED CONTROL. Z/P
542 20 40-52 SWITCH

542 2051-51 CABLE

542 20 53-08 BRKT.RS/LWR SWITCH.BLCK ANODIZ
54220 53-09 SWITCH

5422060-11 HANDLE

UG GG GGG U GG G T G O G G QU AT G G T U T G Y



Top Cover

FS4800, 2008-01

J Top Cover - Husqvarna Gray
See Diag D

542 19 90-53 (x2) —¢

541 2084-79—

542 16 75-55 (x3)
54219 90-53 {x3)

54219 91- 25—\ L 54210 92-47
54217 87-24 542 16 75-55
54219 91-24—

542 2061-97—§ 542 04 56-42
539 30 02-42— ,—539 30 02-69
3 542 04 56-40

Water Inlet

12.04.06

B

e

542 19 91-27
541 20 48-55

— 54219 61 73
; 542 20 61-98 W1-

x2) (See Diag P1)




Top Cover

539 30 02-42
539 30 02-43
539 30 02-69
541 20 48-55
541 20 84-79
542 04 56-40
542 04 56-42
542 16 75-55
542 16 75-55
542 17 87-24
54219 06-19
542 19 61-73
542 19 90-53
542 19 90-53
542 19 91-24
542 19 91-26
542 19 91-27
542 19 92-47
542 20 61-29
542 20 61-97
542 20 61-98

PIPE FIT. ST. ELBOW, 1/2" GALV
PIPE FIT. CLOSE NIPPLE, 1/2"
HYD FIT 4045-12-8(USE 1C0013)
MUFFE 3/4 GH X 1/2 MPT

COWL TOP. WLDMT. PC H-GRY
FS900T RING/

FS900T CONNECTOR FILTRE/
NUT

NUT

SWITCH

DECAL

WATER HOSE, 66" 1XFGH/FS 6600
HWH BODY BOLT W/DOG/PT M8-1.25
HWH BODY BOLT W/DOG/PT M8-1.25
VERBINDUNG 2107-8-8-S
VERBINDUNG 1/2 MMO-S
VERBINDUNG 1/2 CD45-S
BRACKET

DECAL

PIPE NIPPLE 1/2 X 1.5 NPT GALV
VALVE. BALL 1/2 NPT FS4800D

FS4800, 2008-01

TG GO U G TGS G TG T G GG U G G TG G T U G Y



Upper Frame

FS4800, 2008-01

B2 Upper Frame

542 19 12-40
(See Diag Q2)

735 11 64-01 (x4)——
725 24 53-71 {x4)—¢A

54219 90-53 (xd)—
542 20 61-00 (x2) — BB
54217 23-06 (x2)— 2
734 11 78-01 (x2)
542 20 60-98 (x2) —
732 25 18-01 (x3)

N

725 24 55-71 (x4)—
542 20 64-95 (x2)——

73411 63-01 (x4)
732 25 18-01 (x4)

73411 78-01 (x4)
732 25 22-01 (x4)

732 25 22-01 (x2)

504 06 12-01

(See Diag U1,V1) |
(**FP Only**)

504 61 35-02————

(CEOnlY) | 0461 35.08——

72524 85-71—%|
735 11 73-01

541 20 84-89
(See Diag M)

&

A e\ @

725 25 42-71 1\’l1’i
SN
~allel

1o
R "

(See Diag G)
|-

gort

08.25.08

(See Diag F)

542 16 75-55 (x2) —
542 20 60-33
54219 90-53 (x2)5

502 30 57-01
542 16 90-65
}—725 25 02-71
®—731 23 20-01
§—725 24 99-71

®H—542 16 31-87
©—5393000-74

725 24 91-71 (x6)—
735 11 64-01 (X6)—
734 11 63-01 (X6)—

; — 542 20 63-54

NG 734 11 72-01 (x4)
%o—725 24 97-71 (x2)

502 30 57-10 _|) e
542 18 83-24 (x2)—T ( \
539 99 03-33 (x2)— &
54216 03-93 (x2) — @\,

732 25 20-01 (x3)

725 25 01-51 (x2)—
735 11 73-01 (x2)——

542 19 90-44 (x2)—
735 11 64-01 (x2) —

54219 89-15
542 19 06-28——

725 24 95-71 (x2) — & '
735 11 73-01 (xZ)J L
504 58 03-02

[ARNING |

[—542 19 90-44 (x2)
—735 11 64-01 (x2)
—542 20 60-20

(See Diag U1,V2)
(**RP Only**)

»—725 24 93-71 (x2)
L 73511 73-01 (x2)
L—5421639-77

54219 99-26
¢ —7252493-71 x2)
| —735 11 73-01 (x2)
L542 16 32-45 (x2)

(See Diag 82)

(3-Speed Only) 542 19 06-28

542 161 90-65 54217 E‘32-23 (x4)
NEUTRAL:
7w TARMNG . ] lo Turn Knob
AN Counter-

°= =

4 ivep

Clockwis
{Upward)

A‘.




Upper Frame FS4800, 2008-01

502 30 57-01 FRAME

502 30 57-10 FRAME

502 30 57-12 FRAME

504 06 12-01 POINTER

504 58 03-02 LOOP

504 61 35-02 LOCK

504 61 35-08 LOCK

539 30 00-74 SET COLLAR, 1/2" PLTD

539 99 03-33 WASHER

541 20 84-89 BRKT. POINTER MOUNT. PC H-GRY
542 16 03-93 FS900T RING/

542 16 31-87 WASHER

542 16 32-45 TUELLE 5/8"

542 16 39-77 BRACKET

542 16 75-55 NUT

542 16 90-65 DECAL

542 16 90-65 DECAL

542 17 23-06 HHCS. M12-1.75 X 40 DIN931
542 17 62-23 DECAL

542 17 62-23 DECAL

542 18 83-24 HHCS. M16-2.0 X 45. 10.9
542 19 06-28 DECAL

542 19 06-28 DECAL

542 19 12-40 TAB. MOUNT - BLACK

542 19 89-15 AUSGLEICHSVENTIL

542 19 90-44 BOLT

542 19 90-44 BOLT

542 19 90-53 HWH BODY BOLT W/DOG/PT M8-1.25
54219 90-53 HWH BODY BOLT W/DOG/PT M8-1.25
542 19 99-26 LIFT PUMP MOUNT. BLACK
542 20 60-20 VALVE. DIFFERENTIAL LOCK
542 20 60-33 BRACKET. SIDE SHIELD MNT.BLACK
542 20 60-98 BRACE. LIFT BALE. FS4800.BLACK
542 20 61-00 BRACKET

542 20 63-54 HOOD

542 20 64-95 LATCH

725 24 53-71 SCREW EHHM

725 24 55-71 SCREW EHHM

725 24 85-71 HHCS M10 X 1.50 X 10MM
725 24 91-71 SCREW EHHM

725 24 93-71 SCREW EHHM

72524 93-71 SCREW EHHM

725 24 95-71 SCREW EHHM

725 24 97-71 SCREW EHHM

725 24 99-71 SCREW EHHM

725 25 01-51 SCREW EHHM

725 25 02-71 SCREW EHHM

725 25 42-71 SCREW EHHM

73123 20-01 HEXAGON NUT

732 25 18-01 HEXAGON LOCKING NUT
732 25 18-01 HEXAGON LOCKING NUT
732 25 20-01 HEXAGON LOCKING NUT
732 25 22-01 HEXAGON LOCKING NUT
732 25 22-01 HEXAGON LOCKING NUT
734 11 63-01 WASHER

734 11 63-01 WASHER

73411 72-01 WASHER

734 11 78-01 WASHER

734 11 78-01 WASHER

735 11 64-01 SPRING WASHER

735 11 64-01 SPRING WASHER

735 11 64-01 SPRING WASHER

735 11 64-01 SPRING WASHER

735 11 73-01 SPRING WASHER

735 11 73-01 SPRING WASHER

735 11 73-01 SPRING WASHER

73511 73-01 SPRING WASHER

735 11 73-01 SPRING WASHER

QG TG UG UG T G GG AT GGG AT G G TG G GG AT G GG U G G TG G UG G O QG U GGG T U G O T G G A O TG U G O UGG T G O PO Y



Upper Frame FS4800, 2008-01

ToP
R

B1 Upper Frame ﬁk

fort

= Ground to Engine Block 12.01.06
542 2061-28

2 = To Engine Starter Solenoid

T 5422051-82
— 542 02 02-44 (x2)

— 539 99 00-55 {x2)

542 20 51-83——

To Lift Pump
(See Diag U1)

54219 15-78——
542 16 74-49 (x2)—¢"

731 23 16-01 {(x2)— 3
539 99 00-55 (x2) —

542 20 51-48—\&
542 20 64-93—— 725 24 91-71 (x2)—
PN 735 11 73-01 (x2) —
o> 542 20 60-45—
725 24 91-71 (xd4)— <
735 11 73-01 (x4) — N~

542 20 60-90 (x2)

r542 16 75-55 (x2)

1—542 16 79-25 (x2)
%AS% Diag H

8 8 L 725 24 93-71 (x4)
0 735 11 73-01 (x4)
542 20 51-62
(See Diag Q1)
541 20 84-77 S

*541 20 84-97

*542 16 74-91 (x6)
*541 20 84-98 (LH)
*541 20 84-31 (x2)

725 24 91-71 (x4)
735 11 73-01 (x4)

( ‘ ' *732 25 20-01 (x6)

725 24 91-71 (x4)—s

735 11 73-01 (x4) *542 20 66-33 compl

734 11 72-01 (x4)
541 20 84-95 (x2)

541 20 84-96

725 25 11-51 (x2)
735 11 73-01 (x2)

L 541 20 84-53

734 11 72-01 (x2)




Upper Frame FS4800, 2008-01

539 97 69-82 WASHER

539 99 00-55 WASHER 1/4 SAE

539 99 00-55 WASHER 1/4 SAE

54120 84-14 SPADE.BLDGRD.SHRT.RH.36".H-GRY
54120 84-17 SPADE. SPACER.36".PAINT H-GRY
54120 84-31 SPACER

54120 84-53 FLNG CVR.PRO35/65 NON CE H-GRY
54120 84-77 SPADE.BLDGRD.SHRT.LH.36".H-GRY
54120 84-94 FRAME

54120 84-95 SHEAVE GUARD. PC HUSQ-GRAY
54120 84-96 FRAME

54120 84-97 SPADE. ANGLED. RH. PAINT H-GRY
54120 84-98 SPADE. ANGLED. LH. PAINT H-GRY
542 02 02-44 NUT

542 16 63-68 SCREW

542 16 74-49 AUGBOLZEN M6X1,0X50MM OAL

542 16 74-91 SCREW

542 16 74-91 SCREW

542 16 75-55 NUT

542 16 79-25 CS,FLANGE HD.M8X30 MM./

542 18 11-78 HACKENBOLZEN 25-20 X 9,0

542 18 23-05 BRKT.SUPPORT(ENG REAR)PC H-GRY
54219 15-78 BATTERY

54219 19-62 SCHEIBE M16 DIN127

5421972-30 NUT

542 2051-48 BATTERY TRAY. CASTING

542 2051-62 ENGINE FRONT PIVOT. BLACK

542 2051-69 BRACKET. BATTERY HOLDDOWN. BLACK
542 2051-82 CABLE.BATRY POS.4 AWGX13.5 RED
542 2051-83 CABLE.LIFT PUMP.4 AWGX25.5 RED
542 20 60-45 BRACKET

5422060-90 LATCH BRACKET. FRONT. BLACK
542 20 61-28 BATTERY CABLE.4 AWG X 29.BLACK
542 20 62-57 PAD. FUEL TANK

542 20 64-93 PAD. BATTERY BRACKET

542 20 64-94 FRAME

542 20 66-33 KIT. BLADE GUARD ATTACHMENT
72524 91-71 SCREW EHHM

72524 91-71 SCREW EHHM

72524 91-71 SCREW EHHM

72524 91-71  SCREW EHHM

72524 93-71 SCREW EHHM

72525 11-51 SCREW EHHM

73123 16-01 HEXAGON NUT

732 2520-01 HEXAGON LOCKING NUT

732 2520-01 HEXAGON LOCKING NUT

734 1172-01 WASHER

734 1172-01 WASHER

73511 64-01 SPRING WASHER

73511 73-01 SPRING WASHER

73511 73-01  SPRING WASHER

73511 73-01 SPRING WASHER

73511 73-01  SPRING WASHER

73511 73-01 SPRING WASHER

73511 73-01  SPRING WASHER

R G G (GG QTG T G GG G GG T G GG U G G G T GG G T GG T UG G T GG G T G G G U G O T U G UG G 'Y



Water Pump Kit FS4800, 2008-01

T%

Y Water Pump Kit ﬁ’%

Compl Kit - 542 20 66-72

03.15.08

< —542 16 68-55
See Diag E &
Main Wiring Diagram
in Operator’s Manual

Connects To

Cowl Wiring Harness
See Cowl Wiring Diagram
e in Operator’s Manual
—542 04 02-71
/.7542 02 02-96
——541 20 66-61
— 54219 96-71
Wht— ¢ ®>—Blk
54219 71-01 (x5) \
AN
N §—— 539300113
® ——————— 542 09 05-52
542 20 10-48
. —542 16 43-70
See Diag D
542 1996-49 —/—
Blk
542 19 96-48 ——542 19 96-57
5421770-56—— —— 54217 49-85
542 17 86-87 — y
J——+542 19 96-39
542 19 96-58 — ——542 16 93-96 (x4)

L *542 19 96-37 Compl
*542 19 96-40

541 20 05-73

542 13 65-84 (x6™)




Water Pump Kit FS4800, 2008-01

53930 01-13 SWITCH BOOT, GREY

54120 05-73 TERM.. BUTT SPLICE. 14 GA.
541206661 TBD

542 02 02-96 FS900T TUBE FILETE/

542 04 02-71 HOSE FITTING FEMALE /COPPER
542 09 05-52 PLATE

542 13 65-84 WIRE

542 16 43-70 CABLE SHOE

542 16 68-55 FUSE

54216 93-96 WASHER

542 17 47-40 SCHLAUCHKLEMME

542 17 49-86 SCHLAUCHKLEMME SAE12

54217 70-56 REIHENKLEMME 1/4"

542 17 86-87 ANSCHLUSSSTUTZEN 3/4 MGH X 3/4
5421971-01 CABLE

542 19 96-37 WASSERPUMPE

54219 96-39 FITTING

542 19 96-40 KIT. GROMMET. WATER PUMP

542 19 96-41 EINLAUF FILTER

542 19 96-43 STRAINER SCREEN. W/P INLET FILTER
542 19 96-48 SWITCH

54219 96-49 SWITCH

542 19 96-57 HOSE

542 19 96-58 HOSE

54219 96-71 CABLE

54220 10-48 INST SHT: WIRING-WATER PUMP KIT
54220 66-70 PLATE. WATER PUMP MOUNT. BLACK
542 2066-72 KIT. WATER PUMP

72523 33-71 SCREW EHHM

73225 14-01 HEXAGON LOCKING NUT

R Gl G G G GG T G GG GG G T G TG G U QU U G G T O Q'Y



